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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based

on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

3. This report must not be used to claim product endorsement by TAF or any agency of the government.

t be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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Revision History

Version Description Issued Date
V1.0 Initial issue of report Dec. 15, 2023
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Permissive Change

Permissive Change Modifications

1. Additional platform added (Product: LinkBox PLUS 2, Brand: Laerdal
Medical AS, Model: 204-00250).

2. Add two same type antennas (Type: dipole, model: GEPH-057 and

Class Il Permissive Change (C2PC) model: GEPH-023) but lower gain than the original certificate.

After evaluating, it was verified for AC power line conducted emission

and transmitter radiated spurious emission tests and record in the

report.
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Report No. : 23A0648R-RFUSV03S-A

Summary of Test Result

glea%(;r; Test Items (PAF;eSS/qudL) Remark
3 AC Power Line Conducted Emission PASS -
4 Transmitter Radiated Spurious Emission PASS -
Note: The EUT was installed to the host (brand name: Laerdal Medical AS, model: 204-00250) to perform all

the tests.

Comments and Explanations
The declared of product specification for EUT presented in the report are provided by the manufacturer, and the

manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.

Page Number 6 of 16

TEL : +886-3-582-8001
FAX : +886-3-582-8958 Issued Date Dec. 15, 2023
Report Version V1.0



Report No. : 23A0648R-RFUSV03S-A > DE KRA

1. General Information

1.1. EUT Description

Frequency Range 5150 ~ 5250 MHz
5250 ~ 5350 MHz
5470 ~ 5725 MHz
5725 ~ 5850 MHz

Operating Frequency / |IEEE 802.11a 5180 ~ 5240 MHz / 4 Channels
Channel Number IEEE 802.11n/ac (20 MHz) 5260 ~ 5320 MHz / 4 Channels
5500 ~ 5720 MHz / 12 Channels
5745 ~ 5825 MHz / 5 Channels

IEEE 802.11n/ac (40 MHz) 5190 ~ 5230 MHz / 2 Channels
5270 ~ 5310 MHz / 2 Channels
5510 ~ 5710 MHz / 6 Channels
5755 ~ 5795 MHz / 2 Channels

IEEE 802.11ac (80 MHz) 5210 MHz / 1 Channel
5290 MHz / 1 Channel
5530 ~ 5690 MHz / 3 Channels
5775 MHz / 1 Channel

Type of Modulation IEEE 802.11a/n OFDM-BPSK, QPSK, 16QAM, 64QAM

IEEE 802.11ac OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM

Accessories Information for the host (brand name: Laerdal Medical AS, model: 204-00250)

No.|Equipment Name|Brand Name | Model No. Rating Remark

With power cable :
Non-Shielded, 1.2m
(with a ferrite core)

INPUT: 100-240V, 1.5A, 50-60Hz

1 |Adapter FSP FSPO40-RHANS | o yTpUT: 12.0V, 3.33A. 40.0W

Lithium-lon Laerdal 7.34V / 5700mAh (min 5500mAh)
2 Battrey Medical AS 204-00350 41Wh External battrey

Antenna Information

Antenna Gain (dBi)
Ant. Brand Name Model No. Type
U-NII 1 U-NII 2A U-NII 2C U-NII 3
0 SAN JOSE GEPH-057 Dipole 1.78 1.78 -1.59 -0.37
1 SAN JOSE GEPH-023 Dipole 3.30 3.30 2.88 4.42

For IEEE 802.11a/n/ac Mode: (2TX, 2RX)
Both Ant. 0 and Ant. 1 can be used as transmitting/receiving antennas, and they can transmit/receive signal

simultaneously.
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1.2. EUT Information

EUT Power Type From Adapter / Battery

EUT Function X |Point-to-multipoint ] | Point-to-point
TPC Function [] |With TPC Function Xl | Without TPC Function
(\Q’G‘aoaghfrsgggfm) I |With 5600 ~ 5650 MHz | |Without 5600 ~ 5650 MHz
Beamforming Function [] |With beamforming X | Without beamforming
Product Type [ ] |Outdoor AP [ ] |Indoor AP

[ ] |Fixed P2P AP X |Client

1.3. Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFRFCC Part 15

¢ ANSI C63.10-2013

¢  KDB 789033 D02 v02r01

The following reference test guidance is not within the scope of accreditation of TAF.

. KDB 662911 D01 v02r01

. KDB 412172 D01 v01r01

. KDB 414788 D01 v01r01

1.4. Testing Location Information

Testing Location Information

Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1 ADD: No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.

(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

> ADD: No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.

(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site number for address 1 includes HC-SR02. Test site number for address 2 includes HC-CBO02,
HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. Test Engineer e (EorCI:V'/r?/:)ment Test Date
AC Conduction Emission HC-SR02 Igor Tseng 20.2 /57 2023/12/05
Radiated Emission HC-CB02 Gary Liao 22.1~23/60~62 | 2023/11/20~2023/11/28
TEL : +886-3-582-8001 Page Number : 8 of 16
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1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be
included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty

AC Power Line Conducted Emission +2.34 dB

+ 3.52 dB below 1 GHz

Transmitter Radiated Spurious Emission } 3.56 dB above 1 GHz

1.6. List of Test Equipment

HC-SR02

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
nnicia) Mains R&S ENV4200 848411/010 N 202212119 [2023/12/18
EMI Test Receiver  |R&S ESR3 102608 9kHz-3.6 GHz  [2023/09/19  |2024/09/18
Two-Line V-Network |R&S ENV216 100096 9kHz-30MHz 2023/06/02  |2024/06/01
Coaxial Cable(9 m) |Harbour RG-400 HC-SR02 9 kHz-2500 MHz ~ |2023/08/04  |2024/08/03
EMI Testing System |AUDIX 3 210616 dekra V9 |HC-SR02 N/A N/A N/A
HC-CB02

Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 10 Hz-40 GHz 2023/10/03  |2024/10/02
eri]'t‘;gnr?;oadba”d Schwarzbeck VULB 9168 1272 30 MHz-2 GHz 2023/04/13  |2024/04/12
Double Ridged Horn | Rk spiN DRH18-E 211211A18EN 1G-18GHz 2023/11/09  [2024/11/08
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2023/02/113  |2024/02/12
Pre-Amplifier EMCI EMC01820I 980365 30M-8 GHz,20 dB  |2023/04/07  |2024/04/06
Pre-Amplifier EMEC EMO1G18GA 060741 1G-18 GHz,50 dB  [2023/05/05  |2024/05/04
Pre-Amplifier DEKRA AP-400C 201801231 18G-40 GHz,48 dB  [2023/10/03  |2024/10/02
EMI Test Receiver  |R&S ESR7 102260 10 Hz-7 GHz 2022/12/01  |2023/11/30
X:t?aﬂiic Loop Teseq HLA 6121 44287 0.01-30 MHz 2023/10/13  |2024/10/12
Coaxial Cable(13m) |Suhner SF104 HC-CB02 30M-18 GHz 2023/08/14  |2024/08/13
Coaxial Cable(3m) |Suhner,Rosnol  |SF102_UP0264 HC-CB02-1 18G-40 GHz3m  [2023/08/14  |2024/08/13
Radiated Software  |AUDIX e3 V9 HC-CB02_1 N/A N/A N/A

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2. Test Configuration of EUT
21. Test Condition

EUT Operational Condition

Power by adapter

AC 120V/60Hz

Testing Voltage

Power by battrey DC 7.34V
2.2. Test Software Version
Test Software Version PUTTY v0.78
TEL : +886-3-582-8001 Page Number : 10 of 16
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2.3.

The Worst Case Measurement Configuration

Tests ltem

AC Power Line Conducted Emission

Test Condition

AC power line conducted measurement for line and neutral

Operating Mode

Transmit

1

Power by adapter

Tests ltem

Transmitter Radiated Spurious Emission

Test Condition

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz

Transmit

1

Power by adapter

2

Power by battrey

Mode 1 is the worst case and it was record in this test report.

Operating Mode > 1GHz

Transmit

The EUT was performed at X axis, Y axis and Z axis position for transmitter radiated spurious emission test.
The worst case was found at X axis, so the measurement will follow this same test configuration.

Tests ltem

Simultaneous Transmission Analysis - Radiated Emission Co-location

Test Condition

Radiated measurement

Operating Mode

Transmit

1

WiFi 2.4 GHz + Bluetooth

2

WiFi 5 GHz + Bluetooth

Refer to Appendix C for Radiated Emission Co-location.

Tests Item

Simultaneous Transmission Analysis - Co-location RF Exposure Evaluation

Operating Mode

Transmit

1

WiFi 2.4 GHz + Bluetooth

2

WiFi 5 GHz + Bluetooth

Refer to DEKRA Test Report No.: 23A0648R-RFUSV17S-A for Co-location RF Exposure Evaluation.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For transmitter radiated spurious emission below 1 GHz and AC power line conducted emission have
performed all modes of operation were investigated and the worst-case emissions are reported.

3. The modulation and bandwidth are similar for 802.11n mode for HT20/HT40 and 802.11ac mode for
VHT20/VHT40/VHT80, therefore investigated worst case to representative mode in test report.
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24, Tested System Details

No. Equipment Brand Name Model No. Serial No.
NB

1 (Notebook) Lenovo 80T7 N/A

2 Router ASUS RT-AX88U N/A
2.5. Configuration of tested System

Connection Diagram
AC Main
(B)
(A)
Adapter EUT
Turn Table
NB (1) Router (2)
(C)
Signal Cable Type Signal cable Description

A Power Cable Non-Shielded, 1.6m

B RJ-45 Cable Shielded, 10m

C RJ-45 Cable Shielded, 1m
TEL : +886-3-582-8001 Page Number 12 of 16
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3. AC Power Line Conducted Emission

3.1. Test Setup

Shielding Room
= \/ertical Reference Ground Plane Tast REseiver
40 cm—» —_,T_L_,‘ :
EUT AE 1 O.0
] [ ]

L wopg —

| LISN

|

= Horizontal Ground Reference Plane ==

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46

5.0-30 60 50

Remark: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are
also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and
photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually
connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.

Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver
bandwidth of 9 kHz.

3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
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4. Transmitter Radiated Spurious Emission
4.1. Test Setup

9 kHz ~ 30 MHz

x
w
3
h 4

Antenna

Turntable

S===p Ground Plane

EEDD Receiver

30 MHz ~ 1 GHz

¢ 3m T »
lto4m
Antenna
EUT e V
AE = y
T A Antenna Tower
80cm . -
* Turntable
Spectrum
“wmmp  Ground Plane Amplifier  Controller
[ - ]
Above 1 GHz
¢ 3m T M
lto4m
EUT
AE l Antenna
150cm Antenna Tower
Turntable
Spectrum
“wmp  Ground Plane - ooo Amplifier  Controller
oy | LI
[ ]
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4.2, Test Limit

Frequency Field strength Field strength Measurement distance
(MHz) (uV/m) (dBuV/m) (m)
0.009 - 0.490 2400/F(kHz) 20 log (2400/F (kHz)) 300
0.490 - 1.705 24000/F(kHz) 20 log (24000/F (kHz)) 30
1.705 - 30 30 29.5 30
30-88 100 40 3
88 -216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)

2. In the Above Table, the tighter limit applies at the band edges.

2. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuV/Im@3m)
5150 — 5250 -27 68.2
5250 — 5350 -27 68.2
5470 — 5725 -27 68.2
271 68.2
*2 *2
5725 — 5850 10 1052
1563 110.8 3
274 122.2 ™
(i) Foran indoor access point or subordinate device, all emissions at or
above 5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz and shall
decrease linearly to an e.i.r.p. of =7 dBm/MHz at or above 5.925 GHz.
(i) For a client device, all emissions at or above 5.895 GHz shall not exceed
an e.i.r.p. of =5 dBm/MHz and shall decrease linearly to an e.i.r.p. of -
5850 — 5895 27 dBm/MHz at or above 5.925 GHz.
(iii) For a client device or indoor access point or subordinate device, all
emissions below 5.725 GHz shall not exceed an e.i.r.p. of =27 dBm/MHz
at 5.65 GHz increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7
GHz increasing linearly to a level of 15.6 dBm/MHz at 5.72 GHz, and from
5.72 GHz increasing linearly to a level of 27 dBm/MHz at 5.725 GHz.

" beyond 75 MHz or more above of the band edge.

"2 below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above.

"3 below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above.

" from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Remark:

The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
1000000+ 30P

E= e uV/m, where P is the eirp (Watts).
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4.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The additional latch filter below 1 GHz was used to measure the level of harmonics radiated emission during
field dtrength of harmonics measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.

The frequency range from 9 kHz to 10th harmonics and included The frequency range from the lowest

oscillator frequency generated within the device up to the 10th harmonic was checked is checked.

4.4. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix B
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode Mode 1 Phase Line

Test Condition 802.11ac (80 MHz) / Ant. 0 + Ant. 1 /5775 MHz

Lewel (dBu™Ww)

80
70.0
60.0 | CLAasSS B apP
S0.0 I CLASS B AW
00 1 =
30.0 &
200 — H 1o 1=
00.15 0.5 2 10 20 30Peak
Freguency (MHz)
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.172 39.64 64.84 -25.20 30.02 9.62 QP
2 0.172 23.69 54.84 -31.14 14.08 9.62 AV
3 0.546 37.82 56.00 -18.18 28.16 9.66 QP
*4 0.546 33.21 46.00 -12.79 23.55 9.66 AV
5 1.493 15.20 56.00 -40.80 5.47 9.72 QP
6 1.493 7.25 46.00 -38.75 -2.47 9.72 AV
7 3.158 21.11 56.00 -34.89 11.30 9.80 QP
8 3.158 11.92 46.00 -34.08 2.1 9.80 AV
9 8.108 26.82 60.00 -33.18 16.80 10.02 QP
10 8.108 19.80 50.00 -30.20 9.78 10.02 AV
11 15.362 28.97 60.00 -31.03 18.73 10.24 QP
12 15.362 21.91 50.00 -28.09 11.67 10.24 AV
Note:
1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
TEL : +886-3-582-8001 Page Number : 1 of 61
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Test Mode Mode 1 Phase Neutral

Test Condition 802.11ac (80 MHz) / Ant. 0 + Ant. 1 /5775 MHz

Lewel (dBu™Ww)

D
&S00 | CLASS B QP
S0.0 | CLASS B_ AW
A0 D

w |or |z
J lf

=2
Freguency {(MHZ)

s N W

g 8 o

g 8 o
<
b u

(11}

%

=%

FPaeak

al

15 0.

No Frequency |Emission Level Limit Margin Reading Level | Correct Factor | Detector

(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.199 35.72 63.63 -27.91 26.11 9.61 QP
2 0.199 21.39 53.63 -32.24 11.78 9.61 AV
3 0.546 37.99 56.00 -18.01 28.34 9.65 QP
*4 0.546 33.31 46.00 -12.69 23.66 9.65 AV
5 1.372 12.64 56.00 -43.36 2,92 9.72 QP
6 1.372 4.71 46.00 -41.29 -5.01 9.72 AV
7 3.192 21.60 56.00 -34.40 11.79 9.81 QP
8 3.192 11.28 46.00 -34.72 1.47 9.81 AV
9 8.182 27.85 60.00 -32.15 17.81 10.04 QP
10 8.182 20.58 50.00 -29.42 10.54 10.04 AV
11 15.276 28.74 60.00 -31.26 18.40 10.35 QP
12 15.276 20.80 50.00 -29.20 10.45 10.35 AV

Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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FAX : +886-3-582-8958



D DEKRA

Appendix B. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~ 1 GHz
Test Mode: Mode 1

Site :HC-CBB2
Condition :3m  Horizental
Mode :LF_ac8@_TX_5775MHz

Test By :Gary

goLeve! (dBuvim)

70.0)
60.0)
FCC_CLASS_B_QP
50.0)
00| —|
6
5
30.0 4
1 2 H
20.0)
10.0)
30 100, 200. 300 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 137.282 20.86 43.58 -22.64 24.51 -3.63 oF
2 3e1.e67 20.68 46.00 -25.32 22.73 -2.05 Qr
3 485.027 24.25 46.00 -21.75 21.54 2.71 Qr
4 626.744 28.18 46.00 -17.82 22.42 5.76 QF
5 817.204 30.76 46.00 -15.24 21.9 8.80 or
6 953.683 32.61 46.00 -13.39 21.85 18.76 QP

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

4. The emission under 38MHz was not included since

the emission levels are very low against the limit
. The other emission levels were very low against the limit

w

Site :HC-CBa2
Condition :3m Vertical
Mode :LF_ac80_TX_5775MHz

Test By  :Gary

Level (dBuVim)

700
60.0
FCC_CLASS_B_QP
50.0
00| —1
6
30.0] 3 * 9
20.0) 1 2
100
30 100 200. 300.  400. 500 600, 700. 800. 900. 1000
Frequency (MHz)
Ho. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuv dB
1 111.868 19.80  43.50  -24.50 24.45 -5.45 QP
2 295.586 20.59 46.00 -25.41 22.67 -2.08 oF
3 424.984 28.42  46.80  -17.58 27.03 1.39  Qp
4 607.498 26.87  46.80  -19.13 21.15 5.72 QP
5 774.184 30.38 46.00 -15.62 22.88 8.30 QF
6 946.214 33.68  46.80  -12.32 23.81 10.67 QP
Note:

1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since
the emission levels are very low against the limit
5. The other emission levels were very low against the limit

TEL : +886-3-582-8001
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Above 1 GHz

Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_5180MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

FCC_15.407_AV.

I P B PV

5000  5030. 5050. 5070. 5000. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5150.008 48.64 54.00 -5.36 25.17 23.47 Average
2 5184.2008 98.92 o= oo 75.41 23.51 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Horizontal
Mode :a_TX_5188MHz

Test By  :Gary

Level (dBuVim)

13
13.9 >
975
81.3 FCC_15.407_PK,
65.0|
488
325
163
5000 5030. 5050. 5070. 5090 510. 5130, 5150. 5170. 5190, 5210. 5230. 5250. 5270. 5300
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 4BV a8
1 5149108 69.85  74.00 415 26.38  23.47  Peak
2 5184.808  108.64 ------  ----—- 85.13  23.51  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CBO2 Site +HC-CBO2
Condition :3m  Vertical Condition :3m  Vertical
Mode ra_TX_5180MHz Mode ra_TX_5180MHz
Test By :Gary Test By :Gary
4sglevel (BuVim) 13oLevel (@BuVim)
113.8| 113.8| 3
975 2 97.5|
813 813 FCC_15.407_PK
65.0 65.0) 1
FCC_15.407_AV )
8. 1 488
32.5| 32.5|
163 163
5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV 8 MHz dBuV/m  dBuV/m 8 dBuV 8
1 5147.608  44.96  54.00 21.49 23.47  Average 1 5147.308  62.89  74.60  -11.11 39.42 23.47  Peak
2 5187.208  96.98 ------ 73.39 23.51  Average 2 5187.€50  106.27 ------  ----o- 82.76 23.51  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_5180MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

5 FCC_15.407_AV_HF

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 1e360.000 50.96 68.20 -17.24 54.44 -3.48 Peak
2 15548.000 53.71 74.00 -208.29 50.79 2.92 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

1000 4000.  8000. 12000 16000. 20000. 34000. 28000. 32000. 36000. 40000

site HC-CBE2
Condition :3m  Vertical
Mode :a_TX_5188MHz

Test By  :Gary

Level (dBuVim)

" FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 18360.000 58.53 68.20 -17.67 54.01 -3.48 Peak
2 15540.000 53.94 74.00 -20.06 51.82 2.92 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode ta_TX_5220MHz Mode ta_TX_5220MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8 2
2
97.5| 97.5
813 813 FCC_15.407_PK
65.0 65.0)
FCC_15.407_AV 1
488 1 488
32.5) 325
163 16.3
5000 5030 5050, 5070. 5090, 5110. 5130, 5150, 5170, 5190, 5210. 5230, 5250. 5270. 5300 5000 5030 5050, 5070. 5090, 5110. 5130, 5150, 5170, 5190, 5210. 5230, 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV B
1 5147.750 42.83  54.80  -11.17 19.36 23.47  Average 1 5119.708 55.42  74.00  -18.58 31.96 23.46  Peak
2 s5213.000 99.31  —-oom oo 75.80 23.51  Average 2 5215.850  108.51 == —---o- 85.00 23.51  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Site :HC-CBO2
Condition :3m  Vertical
Mode ta TX_5220MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

FCC_15.407_AV.
1

5000  5030. 5050. 5070. 5000. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 6270. 5300

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5146.108 41.62 54.00 -12.38 18.15 23.47 Average
2 5223.358 96.68  ------ oo 73.07 23.53 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode sa_TX_5220MHz

Test By  :Gary

430Level (dBuVim)

FCC_15.407_PK

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5138.450 54.83 74.00 -19.97 30.57 23.46 Peak
2 5222.900 106.74 - - - 83.22 23.52 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode ra_TX_5220MHz Hode ra_TX_5220MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) FCC_15.407_AV_HF 60.0 FCC_15.407_AV_HF
45.) 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000, 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 10440.008 50.04 68.20 -18.16 53.45 -3.41 Peak 1 10446008 50.33 68.20 -17.87 53.74 -3.41 Peak
2 15660.008 53.89 74.00 -20.11 50.99 2.992 Peak 2 15660.008 53.65 74.00 -20.35 50.75 2.992 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_5240MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

FCC_15.407_AV.

1

5000  5030. 5050. 5070. 5000. 5110. 5130. 5150, 5170. 5190. 5210. 5230. 5250. 6270. 5300

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5147.90@ 41.37 54.00 -12.63 17.9@ 23.47 Average
2 5242.558 99.12  ----o- oo 75.59 23.53 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Horizontal
Mode :a_TX_5248MHz

Test By  :Gary

Level (dBuVim)

13
13.9 2
975
81.3 FCC_15.407_PK
65.0|
¥
488
325
163
5000 5030. 5050 5070. 5090 510. 5130, 5150. 5170. 5190, 5210. 5230. 5250. 5270. 5300
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 4BV a8
1 s5143.656  54.21  74.6  -19.79  30.74  23.47  Peak
2 5237.458  108.87 ------  ---o- 85.33  23.54  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Vertical Condition :3m  Vertical
Mode ta_TX_5240MHz Mode ta_TX_5240MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8
2
97.5| 2 97.5
813 1.3 FCC_15.407_PK
65.0 65.0)
FCC_15.407_AV 1
48.9) 48.8) ¢
1
32.5) 325
163 16.3
5000 5030 5050, 5070. 5090, 5110. 5130, 5150, 570, 5190, 5210. 5230, 5250. 5270. 5300 5000 5030 5050, 5070. 5090, 5110. 5130, 5150, 5170, 5190, 5210. 5230, 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV B
1 5138.900 20.69  54.80  -13.31 17.23 23.46  Average 1 5063.300 53.51  74.00  -20.49 30.09 23.42  Peak
2 s5247.850 92,41 —-om o 68.88 23.53  Average 2 5282.550 102,82 ------ - 78.49 23.53  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBB2
Condition :3m  Horizontal Site :HC-CBO2
Mode :a_TX_5248MHz Condition :3m  Vertical
Test By :Gary Hode ta_TX_5240MHz
Test By  :Gary
Level (dBuVim)
Level (dBuVim)
105.0}
105.0|
90.0
90.0|
FCC_15.407,
1T By S e ) Y 780 T T L L 18400 PHE
60.0)
. FCC_15.407_AV_HF 60.0) FCC_15.407_AV_HF
45.0 45.0
300 30
15.0 15.0)
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000  4000. 8000. 12000. 16000.  20000. 24000 28000.  32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m B dBuvV d8 MHz dBuV/m  dBUV/m a8 dBuv a8
1 51.08  68.20  -17.12 54.45 2337 Peak 1 10480.000 50.45  68.20  -17.75 53.82 -3.37  Peak
2 15720.000 53.92  74.80  -20.08 51.83 2.89  Pesk 2 15726.000 53.44  74.80  -20.56 50.55 2.89  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
; - to comply with AVG limit.
to comply with AVG limit. o ; i
oo . - 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBO2 Site :HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :a_TX_5260MHz Mode :a_TX_5260MHz
Test By  :Gary Test By  :Gary
130, Level (dBuV/m) ”DLEVe\ (dBuVim)
113.8] 113.8 1
1
97.5| 97.5|
81.3) 81.3|
T FCCISAWPR|
65.0) 65.0|
FCC_15.407_AV
—r—T—T T oottt pur it o
48.8) 48.8
32.5| 32.5
16.3) 16.3|
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430 5460 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBUV/m dBuv a8 MHz dBuV/m  dBUV/m a8 dBuv a8
1 5263.200 99.95 76.41 23.54  Average 1 5263.050  109.22 == —---o- 85.68 23.54  Peak
2 5353.950 41.97 18.36 23.61  Average 2 5353.200 56.06 -17.94 32.45 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Vertical
Mode :a_TX_5260MHz

Test By  :Gary

Level (dBuVim)

site HC-CBE2
Condition :3m  Vertical
Mode :a_TX_526@MHz

Test By  :Gary

w

. The other emission levels were very low against the limit.

130, 13 Level (dBuV/m)
113.8| 113.8
1
97.5| 97.5|
81.3) 81.3|
65.0) 65.0|
L FCC_15.407_AV
48.8| 48.8|
S R R R
32.5| 325
16.3] 16.3|
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 daBuv a8 Mz dBuV/m  dBuV/m d8 dBuv d8
1 5262.450  100.47 ------  --ooe- 76.92  23.55  Average 1 5257.200  109.83 ------  --o 86.28  23.55  Peak
> 5352.908  45.89 8.1 22.28  23.61  Average 2 5357.1e8  64.92 74.88  -9.08  41.31  23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. S. The other emission levels were very low against the limit.
Site {HC-CBO2
Site :HC-C802 Condition i3m  Vertical
Condition :3m  Horizontal Mode 1a_TX_5260MHz
Mode 1a_TX_5260MHz Test By :Gary
Test By :Gary
Level (dBuVim)
120, Level (dBuV/m)
105.0|
105.0]
90.0}
90.0)
O T L e
600
60 FCC_15.407_AV_HF 1 FCC_15.407_AV_HF
45.0) 45.0|
30.0) 300
15.0} 15.0]
1000 4000. 8000. 12000. 16000. 20000. 24000 28000.  32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level Line Linit Level
MHz dBuV/m  dBuV/m a8 daBuv a8 Mz dBuv/m  dBuV/m d8 B a8
1 10520.000  53.53  68.20  -14.67  56.86  -3.33  Peak 1 1e52 52.21  68.20  -15.99  55.54  -3.33  Peak
2 15780.000 53.52  74.00  -20.48 50.64 2.88  Peak 2 15780.000 53.92  74.80  -20.08 51.84 2.88  Peak
Note: Note:
; tEVEI = Read Level + Factor 1. Level = Read Level + Factor
actor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_53@0MHz

Test By  :Gary

Level (dBuVim)

130

113.9)

FCC_15.407_AV.

5160  5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 6350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5295.758 98.88 ------  ------ 74.51 23.57 Average
2 5350.358 43.93 54.00 -18.87 20.32 23.61 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site
Condition
Mode

Test By

HC-CBE2
:3m  Horizontal
:a_TX_5368MHz
:Gary

Level (dBuVim)

13

113.8

97.5|

81.3|

65.0|

48.8

32.5

16.3|

5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430, 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level

""""" We /e dBvm a8 dw @

1 5296.35  108.29  ------  --ooo- 84.72 23.57  Peak

2 535125 64.41  74.60 -9.59  40.80 23.61  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site 1HC-CBE2 site 1HC-CBE2
Condition :3m  Vertical Condition :3m  Vertical
Mode ta_TX_5300MHz Mode ta_TX_5300MHz
Test By :Gary Test By :Gary
4sglevel (BuVim) 13oLevel (@BuVim)
113.8| 113.8 1
1
a7.5| 975
81.3 813
o CC_T5.407_PK]
65 65. %W
48 488
32.5) 325
16.3 163
5160 5190, 5210, 5230. 5250, 6270, 5290, 5310. 6330, 5350, 5370. 5390, 5410, 5430, 5460 5160 5190, 5210, 5230. 5250, 6270, 5290, 5310. 6330, 5350, 5370. 5390, 5410, 5430, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV a8
1 5304.150  98.89 75.31  23.58  Average 1 5296.200  109.50 85.93  23.57  Peak
2 5350.010  52.88  54.00  -1.12  29.27  23.61  Average 2 s358.600  71.84 7400  -2.16  48.23  23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number ;10 of 61




D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_53@0MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

FCC_15.407_AV_HF

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 106060.000 52.43 74.00 -21.57 55.64 -3.21 Peak
2 15900.000 53.83 74.00 -208.17 50.97 2.86 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

1000 4000.  8000. 12000. 16000. 20000. 34000. 28000. 32000. 36000. 40000

site HC-CBE2
Condition :3m  Vertical
Mode :a_TX_5368MHz

Test By  :Gary

Level (dBuVim)

4 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 10600.000 51.33 74.00 -22.67 54.54 -3.21 Peak
2 15900.000 53.47 74.00 -20.53 50.61 2.86 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5160  5190. 5210, 5230. 5250, 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460
Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B
1 5323.050 97.55 73.96 23.59  Average
2 5352.600 45.56  54.00 -8.44 21.95 23.61  Average
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode ta_TX_5320MHz Mode ta_TX_5320MHz
Test By  :Gary Test By  :Gary
15Leve! (dBuVim) 1gLeve! (dBuVim)
113.8| 113.8| £l
97.5| 1 97.5|
81.3) 81.3]
2 CC_T5.407_PK]
65.0|
FCC_15.407_AV ¥ A
48.8
32.5|
16.3|

5160  5190. 5210. 5230. 5250 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5323.350 106.82 83.23 23.59 Peak
2 5352.900 68.32 74.00 -5.68 44.71 23.61 Peak

Note:

1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Site :HC-CBO2
Condition :3m  Vertical
Mode :a_TX_5320MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

FCC_15.407_AV.

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460

Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5323.200 94.81  ------ ------ 71.22 23.59 Average
2 53508.350 44.82 -9.18 2121 23.61 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :a_TX_5320MHz

Test By  :Gary

Level (dBuVim)

13

1138

1
97.5|
1.3
FCCT5A07_PK]

65.0 oy

488

32.5

16.3

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5322.908 105.07 ------  ------ 81.48 23.59 Peak

2 535@.358 67.98 74.00 -6.10 44.29 23.61 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Horizontal Condition :3m  Vertical
Mode ra_TX_5320MHz Mode ra_TX_5320MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuV/m)
105.0] 105.0|
90.0) 90.0
75.0) FCC_15.407_PK_HF 750 FCC_15.407_PK_HF
60.0) . FCC_ 15407 AV_HF 60.0) ” FCC_15.407_AV_HF
45.0) 45.0)
30.0 30.0|
15.0) 150
1000 4000. 8000 12000. 16000 20000. 24000, 28000, 32000. 36000. 40000 1000 4000.  8000. 12000. 16000 20000. 24000, 28000, 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV d8
1 10640.000 50.92  74.00  -23.68 54.06 -3.14  Peak 1 10640.000 51.11  74.60  -22.89 54.25 -3.14  Peak
2 15960.000 53.55  74.00  -20.45 50.7@ 2.85  Peak 2 15960.000 53.75  74.60  -20.25 50.9@ 2.85  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_5560MHz

Test By  :Gary

13pLevel ([BuVim)

113.9)

FCC_15.407_AV
48.8) 1

5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5600.5710.5730. 6750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5456.525 43.05 54.00 -10.95 19.37 23.68 Average
2 5496.775 95.93 -0 oo 72.23 23.70 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Horizontal
Mode :a_TX_5568MHz

Test By  :Gary

Level (dBuVim)

13

1138 5

97.5|

1.3

T T FCC_15.407_PK
65.0 2
h
mmmb it

488

32.5

16.3

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690.5710.5730. 5750
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5452.508 56.03 74.00 -17.97 32.36 23.67 Peak

2 5467.375 59.78 68.20 -8.42 36.10 23.68 Peak

3 5497.30@ 105.79  ------  ------ 82.09 23.70 Peak
Note:

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
1

. The peak result complies with AVG limit, AVG result is deemed

5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Vertical Condition :3m  Vertical
Mode ra_TX_5500MHz Mode ra_TX_5500MHz
Test By  :Gary Test By  :Gary
1301evel (dBuVim) 130keve (dBuVim)
113.8| 113.8 3
97.5 2 97.5|
81.3] 81.3
*\_2 FCC_15.407_PK
65.0) 65.0 8 -
FOC_15407_AV A
48.9) T 488
32.5) 325
163 163
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590. 5610.5630.5650.5670.5690. 5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570,5590. 5610.5630.5650.5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV d8
1 5451.275 43.00  54.00  -11.00 19.33 23.67  Average 1 5443.575 56.03  74.00  -17.97 32.37 23.66  Peak
2 5496.950 94,89  ------ --o-eo 71.19 23.70  Average 2 5467.375 61.98  68.20 -6.22 38.30 23.68  Peak
3 5496.075  185.54 ----o- —oooo 81.84 23.70  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 1. Level - Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The pesk result complies with AVG limit, AVG result is deemed 3. Over Limit - Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_5560MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

1 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 110ee.e08 51.12 74.00 -22.88 53.69 -2.57 Peak
2 16500.000 53.23 68.20 -14.97 51.19 2.4 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :a_TX_5568MHz

Test By  :Gary

Level (dBuVim)

P FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11000.000 58.73 74.00 -23.27 53.30 -2.57 Peak
2 16500.000 53.46 68.20 -14.74 51.42 2.04 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site +HC-CBO2 site +HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode +a_TX_5588MHz Mode +a_TX_5588MHz
Test By :Gary Test By :Gary
4sglevel (BuVim) 13oLevel @BuVim)
113.8| 113.8| 3
2
a7.5 975
813 813
1 FCC_15.407_PK
85 650 , T
FCC_15407_AV e e b
s8] Ty 489
32.5| 32.5|
163 163
5400 5430.5450.5470,5490.5510.5530,5350,5570.5590.5610.5630.5650. 5670.5690,5710.5730. 5750 5400 5430.5450.5470,5490.5510.5530, 5350,5570.5590.5610.5630.5650. 5670.5690,5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m 8 dBuV 8 MHz dBuV/m  dBuV/m 8 dBuV a8
1 5488.225  42.88  54.00  -11.12  19.24  23.64  Average 1 5443.225  58.21  74.88  -15.79  34.55  23.66  Peak
2 S577.975  99.87 ------  —-ooe- 75.92  23.95  Average 2 5461.950  58.63  63.20 9.57 3495  23.68  Peak
3 5577.808  109.72  ----o-  oooooo 85.77  23.95  Peak
4 5731100 62.67 -5.53  38.24  24.43  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
4. The peak result complies with AVG limit, AVG result is deemed Factor = Antenna Factor + Cable Loss - Preamp Factor

2

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

Site :HC-CBO2
Condition :3m  Vertical
Mode :a_TX_5580MHz

Test By  :Gary

13pLevel ([BuVim)

113.9)

FCC_15.407_AV
1

to comply with AVG limit.

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5446.725 42.88 54.00 -11.12 19.22 23.66 Average
2 5576.758 98.54  ------ oo 74.59 23.95 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

site HC-CBE2
Condition :3m  Vertical
Mode <a_TX_5580MHz

Test By  :Gary

Level (dBuVim)

13
11348 3
97.5|
813
T 711 FCC_15.407_PK.
65.0)
1 4
48.8
325
16.3)
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB
1 5441.650 56.02  74.00  -17.98 32.36 23.66  Peak
2 5466.150 55.25  68.20  -12.95 31.58 23.67  Peak
3 5576.850  108.65 ------ - 84.70 23.95  Peak
4 5727.075 56.16  68.20  -12.04 31.74 24.42  Peak
Note:

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
4

Note:
Level = Read Level + Factor

-

. Over Limit = Level - Limit Line
. The peak result complies with AVG
to comply with AVG limit.

Bwn

w

Factor = Antenna Factor + Cable Loss - Preamp Factor

limit, AVG result is deemed

. The other emission levels were very low against the limit.

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Los
3. Over Limit = Level - Limit Line
4

5. The other emission levels were very low against the limit. . The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode ra_TX_5580MHz Hode ra_TX_5580MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) ’ FCC_15.407_AV_HF 60.0 FCC_15.407_AV_HF
5. 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11160.008 51.83 74.00 -22.97 53.34 -2.31 Peak 1 11160.008 50.33 74.00 -23.67 52.64 -2.31 Peak
2 16740.008 53.34 68.20 -14.86 51.62 1.72 Peak 2 16740.008 53.06 68.20 -15.14 51.34 1.72 Peak

s - Preamp Factor

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very

low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

Site :HC-CBO2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :a_TX_5760MHz Mode :a_TX_576@MHz

Test By  :Gary Test By  :Gary

Level (dBuV/m)

130 Level (dBuVim)

13
134 1134
1 1

o5 o7.5|
813 813

e — rep_ther_pk 11 FEC_Mag7_PK
65.0) 65.0|
8.9 488
325 325
163 16.3

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650.5670.5690.5710.5730. 5750

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Fi H;

requency (MHz)

No. Frequency Level Limit Over Read Factor Remark No. Frequency Level

Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5781.175 106.00 ------  ------ 81.67 24.33 Peak 1 5696.450 103.52 ------ oo 79.20 24.32 Peak
2 5725.325 67.83 68.20 -8.37 43.41 24.42 Peak 2 5727.875 63.89 68.20 -4.31 39.47 24.42 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode ra_TX_5760MHz Hode ra_TX_5760MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
609 1 FCC_15.407_AV_HF 60.0 FCC_15.407_AV_HF
5. 450
304 300
154 150
1000 4000. 8000, 12000 16000, 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11480.008 51.57 74.00 -22.43 53.48 -1.91 Peak 1 11480.008 52.68 74.00 -21.48 54.51 -1.91 Peak
2 17160.008 53.53 68.20 -14.67 52.08 1.45 Peak 2 17160.008 53.21 68.20 -14.99 51.76 1.45 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5

. The other emission levels were very low against the limit.
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Site :HC-CBO2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :a_TX_5720MHz Mode sa_TX_5720MHz
Test By  :Gary Test By  :Gary
42012Vl (dBuVim) Level (dBuVim)
105.0) 105.0)
90. 90.0)
60.0) » FCC_15.407_AV_HF 60.0 . FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000. 8000. 12000. 16000. 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBUV/m a8 dBuv a8 Mz dBuV/m  dBuV/m B dBuV B
1 11440.000 50.98  74.00  -23.10 52.73 41,83 Peak 1 11440.000 51.38  74.00  -22.70 53.13 -1.83  Peak
2 17160.000 53.83  68.20  -14.37 52.34 1.49  Peak 2 17160.000 53.57  68.20  -14.63 52.08 1.49  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode ta_TX_5745MHz Mode ta_TX_5745MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.9) 4 113.8) ¥
97.5| 97.5 3
813 1.3
5 FCC_OOBE_PK FCC_OOBE_PK
65.0 = 7 65.0) E 5 -
488 488
32.5| 32.5|
163 16.3
5535 5600, 5700, 5800 5900, 6000. 6035 5535 5600, 5700, 5800 5900, 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B Mz dBuV/m  dBuV/m B dBuV B
1 5640.000 56.68  68.20  -11.52 32.54 24.14  Peak 1 5642.250 55.89  68.20  -12.31 31.74 24.15  Peak
2 5651.250 57.83  69.13  -11.30 33.66 24.17  Peak 2 5653.500 55.91  70.80  -14.89 31.72 24.19  Peak
3 5724.750 92.38 121.63  -29.25 67.98 24.40  Peak 3 5724.508 91.32 121.86  -29.74 66.92 24.40  Peak
4 5751.508  112.48 ------ - 87.91 24.49  Peak 4 5748.758  108.34 ---—-—- 83.85 24.49  Peak
5 5851. 63.71 118.78  -55.07 38.90 24.81  Peak 5 5851.250 61.68 119.35  -57.67 36.87 24.81  Peak
6  5923.000 58.46  69.69  -11.23 33.43 25.63  Peak 6 5923.250 57.89  69.58  -11.61 32.86 25.63  Peak
7 5932.250 58.95  68.20 -9.25 33.88 25.67  Peak 7 6027.750 57.94  68.20  -10.26 32.52 25.42  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_5745MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

. FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1  114%9@.000 50.81 74.00 -23.19 52.56 -1.75 Peak
2 17235.000 53.96 68.20 -14.24 52.42 1.54 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :a_TX_5745MHz

Test By  :Gary

Level (dBuVim)

P FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11496.000 58.97 74.00 -23.83 52.72 -1.75 Peak
2 17235.000 53.41 68.20 -14.79 51.87 1.54 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Mode 1a_TX_5785MHz Mode 1a_TX_5785MHz
Test By tGary Test By tGary
430Level (dBuVim) 13gLevel (dBuVim)
1139 4 1138 &
975 97.5|
813 813
FCC_OOBE_PK 5 FCC_OOBE_PK
65 65. 3 =
1 e
8. 488
325 325
163 163
5535 5600. 5700. 5800, 5900. 6000. 6035 5535 5600. 5700. 5800, 5900. 6000. 6035
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5642.508 55.46 68.20 31.31 24.15 Peak 1 5589.000 54.55 68.20 -13.65 30.57 23.98 Peak
2 5652.258 55.01 69.87 30.84 24.17 Peak 2 5651.75@ 53.96 69.50 -15.54 29.79 24.17 Peak
3 5724.258 64.12 120.49 39.72 24.48 Peak 3 5723.000 61.35 117.64 -56.29 36.95 24.48 Peak
4 5783.258 112.66 - - 88.87 24.59 Peak 4 5778.000 108.97 -- - 84.39 24.58 Peak
5 5868.250@ 71.13 107.89 46.27 24.88 Peak 5 5853.000 66.77 115.38 -48.59 41.95 24.82 Peak
6 5923.258 60.53 69.50 35.50 25.083 Peak 6 5924.000 59.83 68.95 -9.92 34.00 25.083 Peak
7 5939.2508 59.12 68.20 34.03 25.89 Peak 7 5943.500 58.31 68.20 -9.89 33.20 25.11 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :a_TX_5785MHz Mode :a_TX_5785MHz
Test By  :Gary Test By  :Gary
420Level (dBuVIm) Level (dBuVim)
105.0) 105.0)
90. 90.0)
60.0) ; FCC_15.407_AV_HF 60.0 1 FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000. 8000. 12000. 16000. 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBUV/m a8 dBuv a8 Mz dBuV/m  dBuV/m B dBuV B
1 11570.000 51.44  74.00  -22.56 53.13 -1.69  Peak 1 11570.008 52.28  74.00  -21.72 53.97 -1.69  Peak
2 17355.008 53.85  68.20  -15.15 51.42 1.63  Peak 2 17355.600 53.26  68.20  -14.94 51.63 1.63  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode ta_TX_5825MHz Mode ta_TX_5825MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 13gLevel (dBuVim)
4
113.8| 113.8| Y
97.5| 97.5
813 1.3
FCC_OOBE_PK FCC_OOBE_PK
65.0 65.0) -
] FANA s H
48.9) 488
32.5| 32.5|
163 16.3
5535 5600, 5700, 5800 5900, 6000. 6035 5535 5600, 5700, 5800 5900, 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B Mz dBuV/m  dBuV/m B dBuV 8
1 5568.530 56.24  68.20  -11.96 32.33 23.91  Peak 1 5608.000 55.49  68.20  -12.71 31.45 24.84  Peak
2 5652.360 54.57  69.87  -15.30 30.490 24.17  Peak 2 5651.000 53.45  68.95  -15.50 29.28 24.17  Peak
3 5724.830 56.54 121.63  -65.09 32.14 24.40  Peak 3 5710.000 56.35 108.08  -51.65 31.98 24.37  Peak
4 5819.338 11256 ------ 87.86 24.70  Peak 4 5829.08  107.15 ---—-—- 82.41 24.74  Peak
5 5850.680 §9.20 121.63  -32.43 64.39 24.81  Peak 5 5850.250 74.63  121.63 . 49.82 24.81  Peak
6  5923.530 65.79  69.32 -3.53 20.75 25.83  Peak 6 5921.508 60.45  70.82  -10.35 35.42 25.63  Peak
7 5928.650 64.41  68.20 -3.79 39.36 25.85  Peak 7 5935.250 58.51  68.20 -9.69 33.43 25.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :a_TX_5825MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

1 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 34000. 28000. 32000. 36000. 40000

Frequency (MHz)

site HC-CBE2
Condition :3m  Vertical
Mode :a_TX_5825MHz

Test By  :Gary

Level (dBuVim)

4 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBUV/m a8 dBuv a8 Mz dBuV/m  dBuV/m 8 dBuvV 8
1 11650.608 51.03  74.60  -22.97 52.68 -1.65  Peak 1 11650.000 51.26  74.60  -22.74  52.91 -1.65  Peak
2 17475.008 52.82  68.20  -15.38 51.12 1.7 Peak 2 17475.600 53.16  68.20  -15.10 51.40 1.7 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CBO2 Site +HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode 12c20_TX_S180MHz Mode 12c20_TX_S180MHz
Test By :Gary Test By :Gary
430.evel (dBuVim) 13qLevel (dBuVim)
113.8| 113.8| Vi
975 2 97.5|
813 813 FCC_15.407_PK
65 65.
FCC_15.407_AV N
488 1 488
32.5| 32.5|
163 163
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230. 5250. 5270. 5300 5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV B Mz dBuV/m  dBuV/m B dBuV 8
1 5147.608  44.44 5408 -9.56 20.97 23.47  Average 1 5147.300 56.92  74.60  -17.08 33.45 23.47  Peak
2 5172.508 97.83  ------ R 74.34  23.49  Average 2 5187.50@  107.81 ------  ----o- 84.31 23.58  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

w

to comply with AVG limit.

. The other emission levels were very low against the limit.

to comply with AVG limit.
The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CB@2 Site :HC-CB@2
Condition :3m Vertical Condition :3m Vertical
Mode :ac20_TX_5180MHz Mode :ac20_TX_5180MHz
Test By  :Gary Test By :Gary
430Level (dBuVim) 43gLevel (dBuVim)
1138 1138 s
97.5| 2 97.5
813 81.3 FCC_15.407_P
65.0 65.0)
FCC_15.407_AV
4838 488
32.5| 325
16.3 16.3
5000 5030 5050. 5070. 5090. 5110. 5130, 5150, 5170. 5190, 5210. 6230. 5250. 5270. 56300 5000 5030 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5150.008 47.06 54.00 -6.94 23.59 23.47 Average 1 5146.250 69.085 74.00 -4.95 45.58 23.47 Peak
2 5172.508 96.46 - oo 72.97 23.49 Average 2 5176.850 105.92 -- - - 82.43 23.49 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +ac20_TX_5180MHz Hode :ac20_TX_5180MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
90, 90.0)
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) n FCC_15.407_AV_HF 60.0 FCC_15.407_AV_HF
45.) 450
300 30.0)
150 15.0)
1000 4000,  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 10360.008 51.18 68.20 -17.82 54.66 -3.48 Peak 1 10360.008 50.46 68.20 -17.74 53.94 -3.48 Peak
2 15540.000 53.18 74.00 -20.82 50.26 2.92 Peak 2 15540.008 53.82 74.00 -20.18 50.90 2.92 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :ac20_TX_5220MHz Mode :ac20_TX_5220MHz

Test By  :Gary Test By  :Gary

430Level (dBuVim) 43oLevel (@BuVim)
134 1134 3
o5 z o7.5|
813 81.3 FCC_15.407_PK
65.0) 65.0|
FCC_15.407_AV ) 1 L,
8.9 488
1
325 325
163 16.3
5000  5030. 5050. 5070. 5000. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m 8 dBuvV 8
1 5132.608  41.58  54.00  -12.50 18.03 23.47  Average 1 5138.600  54.79  74.60  -19.21 31.33 23.46  Peak
3 5212.558  97.46  ------  -ooooo 73.95 23.51  Average 2 5222750 186.69 ------  ----o- 83.17 23.52  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CBO2 Site +HC-CBO2
Condition :3m  Vertical Condition :3m  Vertical
Mode 12c20_TX_5220MHz Mode 12c20_TX_5220MHz
Test By :Gary Test By :Gary
430.evel (dBuVim) 13qLevel (dBuVim)
113.8| 113.8| 2
97.5| 2 97.5
813 813 FCC_15.407_PK
65 65.
FCC_15.407_AV 1
8. . 488
32.5| 32.5|
163 163
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV 8 MHz dBuV/m  dBuV/m 8 dBuV 8
1 5139.358 4148  54.08  -12.52 18.02 23.46  Average 1 5139.508  55.87  74.60  -18.93 31.61 23.46  Peak
2 5217.658  96.48  ------  ----eo 72.96 23.52  Average 2 5222.150  106.16  ------  ----o- 82.64  23.52  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit. 5.

The other emission levels were very low against the limit.

w
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D DEKRA

Site :HC-CBO2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :ac20_TX_5220MHz Mode :ac20_TX_5220MHz

Test By  :Gary Test By  :Gary

Level (dBuV/m)

120 Level (dBuVim)
1050 1050
90.0) 0.0

FCC_15.407_AV_HF 600 FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)

1000 4000.  8000. 12000 16000. 20000. 34000. 28000. 32000. 36000. 40000

1000 4000.  8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv a8 MHz dBuV/m  dBuV/m 8 dBuvV 8
1 10440.608  50.23  68.20  -17.97 53.64  -3.41  Peak 1 10440.606  50.09  68.20  -18.11 53.50 341 Peak
2 15660.600  53.69  74.08  -20.91 50.19 2.90  Peak 2 15660.608  53.39  74.68  -20.61 50.49 2.90  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CBO2 Site +HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode 12c20_TX_S240MHz Mode 12c20_TX_S240MHz
Test By :Gary Test By :Gary
4sglevel (BuVim) 13oLevel (@BuVim)
113.8| 113.8| 2
975 2 97.5|
813 813 FCC_15.407_PK
65 65.
FCC_15.407_AV 1
48.9) 488
B
32.5| 32.5|
163 163
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV 8 MHz dBuV/m  dBuV/m 8 dBuV 8
1 513748  41.38  54.08  -12.78 17.83 23.47  Average 1 5068.100  53.69  74.60  -20.31 30.27 23.42  Peak
2 5232.508  97.73  ------ -oeoeo 74.20 23.53  Average 2 5247.35  106.79  ------  ---mo- 83.26 23.53  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 23 of 61



D DEKRA

Site :HC-CBO2 site HC-CBE2
Condition :3m  Vertical Condition :3m  Vertical
Mode :ac20_TX_5240MHz Mode :ac20_TX_5240MHz

Test By  :Gary

13pLevel ([BuVIm)

Test By  :Gary

Level (dBuVim)

13
134 1134 5
97.5| 2 97.5

813 813 FCC_15.407_PK

65.0) 65.0|

FCC_15.407_AV 1 L

8.9 - 488

325 325

163 16.3

5000  5030. 5050. 5070. 5000. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 6270. 5300

Frequency (MHz)

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5118.658 41.30 54.00 -12.7@ 17.84 23.46 Average 1 5145.350 54.82 74.00 -19.98 38.55 23.47 Peak
2 5247.208 96.54  ------ - 73.01 23.53 Average 2 5243.000 105.77 - - - 82.24 23.53 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +ac20_TX_5240MHz Hode +ac20_TX_5240MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) ” FCC_15.407_AV_HF 60.0 ’ FCC_15.407_AV_HF
5. 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 10480.008 50.91 68.20 -17.29 54.28 -3.37 Peak 1 10480.008 51.28 68.20 -16.92 54.65 -3.37 Peak
2 15720.008 53.08 74.00 -20.92 50.19 2.89 Peak 2 15720.008 53.31 74.00 -20.69 50.42 2.89 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

w

to comply with AVG limit.
. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac20_TX_5260MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

FCC_15.407_AV.

5160  5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 6350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5263.800 99.79  ------ 76.24 23.55 Average
2 5359.358 41.94 54.00 -12.06 18.32 23.62 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Horizontal
Mode :ac20_TX_5260MHz

Test By  :Gary

Level (dBuVim)

13
113.8 1
97.5|
81.3|
os0 e T
48] MBS AN A stk
32.5
16.3|
5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430, 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
""""" We /e dBvm a8 dw @
1 5258.85  108.88 ------  ----o- 85.33 23.55  Peak
2 5373.68@  56.0  74.60  -18.60 32.38 23.62  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Vertical Condition :3m  Vertical
Mode 1ac20_TX_5260MHz Mode 1ac20_TX_5260MHz
Test By  :Gary Test By  :Gary
1301evel (dBuVim) 130kevel (dBuVim)
113.8| 113.8
1
97.5 97.5|
81.3] 81.3
65.0) 65.0
FCC_15.407_AV.
48.9) 488
32.5) 325
163 163
5160  5190. 5210, 5230. 5250, 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460 5160  5190. 5210. 5230. 5250 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV d8
1 5262.450 99.49 75.94 23.55  Average 1 5257.65@  108.55 85.00 23.55  Peak
2 5352.000 44,74 54.00 -9.26 21.13 23.61  Average 2 5353.050 61.29 37.68 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac20_TX_5260MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

P FCC_15.407_AV_HF

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1  1e520.000 50.97 68.20 -17.23 54.30 -3.33 Peak
2 15780.008 53.81 74.00 -208.19 50.93 2.88 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

1000 4000.  8000. 12000. 16000. 20000. 34000. 28000. 32000. 36000. 40000

site HC-CBE2
Condition :3m  Vertical
Mode :ac20_TX_5260MHz

Test By  :Gary

Level (dBuVim)

P FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 18528.008 51.21 68.20 -16.99 54.54 -3.33 Peak
2 1578@.008 53.57 74.00 -20.43 58.69 2.88 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode 1ac20_TX_5300MHz Mode 1ac20_TX_5300MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8
97.5 H 97.5|
81.3] 81.3
65.0
FCC_15.407_AV.
48.8)
325
163
5160  5190. 5210, 5230. 5250, 5270. 5290, 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460 5160  5190. 5210. 5230. 5250, 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV B
1 5295.750 98.13 74.56 23.57  Average 1 5296.200  108.18 84.61 23.57  Peak
2 5350.350 44,19 54.00 -9.81 20.58 23.61  Average 2 5355.300 62.83 39.22 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2
Condition :3m  Vertical
Mode :ac20_TX_5360MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

5160  5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 6350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

site HC-CBE2
Condition :3m  Vertical
Mode :ac20_TX_5360MHz

Test By  :Gary

430Level (dBuVim)

[ TEAU K]
> %NNM

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5383.700@ 99.83 ------  ------ 75.46 23.57 Average 1 5303.700 108.58  ------  ------ 85.01 23.57 Peak
2 53508.018 50.61 -3.39 27.00 23.61 Average 2 5353.950 71.02 74.00 -2.98 47.41 23.61 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +ac20_TX_5300MHz Hode +ac20_TX_5300MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
609 A FCC_15.407_AV_HF 60.0 1 FCC_15.407_AV_HF
5. 450
304 300
154 150
1000 4000, 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 106080.008 51.86 74.00 -22.94 54.27 -3.21 Peak 1 10680.008 51.74 74.00 -22.26 54.95 -3.21 Peak
2 15900.000 53.95 74.00 -20.05 51.89 2.86 Peak 2 15900.008 53.86 74.00 -20.14 51.00 2.86 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2 site :HC-CBB2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :2c20_TX_5320MHz Mode :ac20_TX_5320MHz
Test By :Gary Test By :Gary
130Level (BuVim) 130keve (dBuVim)
1138 11348 1
1
97.5| 97.5|
1.3 813
W TC_T5407_PK]
= " WMJW
48 48.8
325 325
163 16.3)
5160  5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 6350. 5370. 5390. 5410. 5430. 5460 5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV dB
1 5328.300 98.93 ------ oo 75.34 23.59  Average 1 5323.200  107.95 ------ oo 84.36 23.59  Peak
2 5353.050 50.40 -3.60 26.79 23.61  Average 2 5353.200 73.36  74.00 -0.64 49.75 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBB2 Site :HC-CBB2
Condition :3m  Vertical Condition :3m  Vertical
Mode :ac20_TX_5320MHz Mode :ac20_TX_5320MHz
Test By :Gary Test By :Gary
1301evel (dBuVim) 130kevel (dBuVim)
113.8| 113.8
1
97.5| ¥ 97.5|
81.3 81.3)
T FCC_TBAUTPK|
65.0)
FCC_15.407_AV M& "
48.8
325
16.3]
5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350, 5370. 5390, 5410. 5430. 5460 5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350, 5370. 5390, 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
Mo. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV d8
1 5323.800 95.34 71.75 23.59  Average 1 5319.300  104.87 81.28 23.59  Peak
2 5350.010 45.67  54.00 -8.33 22.06 23.61  Average 2 5352.450 68.23  74.00 -5.77 44.62 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac20_TX_5320MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

4 FCC_15.407_AV_HF

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1  1e640.000 50.69 74.00 -23.31 53.83 -3.14 Peak
2 15960.000 53.51 74.00 -208.49 50.66 2.85 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

1000 4000.  8000. 12000. 16000. 20000. 34000. 28000. 32000. 36000. 40000

site HC-CBE2
Condition :3m  Vertical
Mode :ac20_TX_5320MHz

Test By  :Gary

Level (dBuVim)

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 10640.000 58.24 74.00 -23.76 53.38 -3.14 Peak
2 15960.000 53.28 74.00 -20.72 50.43 2.85 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

site HC-CBE2
Condition :3m  Horizontal
Mode +a¢20_TX_5500MHz
Test By  :Gary

Level (dBuVim)

13

113.8|

97.5 2

81.3]

65.0)

FOC_15407_AV

48.9) 1

32.5)

163

5400  5430.5450.5470.5490.5510.5530.5550.5570,5590. 5610.5630.5650.5670.5690. 5710.5730. 5750
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8

1 5459.675 43.08  54.00  -10.92 19.40 23.68  Average

2 5499.050 93.94  —---en ooeeo 70.24 23.70  Average
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5

. The other emission levels were very low against the limit.

site HC-CBE2
Condition :3m  Horizontal
Mode +a¢20_TX_5500MHz

Test By  :Gary

Level (dBuVim)

13

113.8

3
97.5|
81.3
| FCC_15.407_PK
65.0 2 -
1
" " .

48.8)

325

163

5400  5430.5450.5470.5490.5510.5530.5550.5570,5590. 5610.5630.5650.5670.5690. 5710.5730. 5750
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8

1 5459.850 57.49  74.80  -16.51 33.81 23.68  Peak

2 s470.000 61.38  68.20 -6.82 37.70 23.68  Peak

3 5494.675 10459  ----o- —oooo 80.89 23.70  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Vertical
Mode :ac20_TX_5560MHz

Test By  :Gary

13pLevel ([BuVim)

113.9)

FCC_15.407_AV
5

5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5600.5710.5730. 6750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5459.158 43.20 54.00 -10.80 19.52 23.68 Average
2 5583.608 95.28  ------ o-ooo- 71.49 23.71 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :ac20_TX_5560MHz

Test By  :Gary

430Level (dBuVim)

FCC_15.407_PK

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690.5710.5730. 5750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5459.850 55.74 74.00 -18.26 32.06 23.68 Peak
2 5469.300 61.68 68.20 -6.52 38.00 23.68 Peak
3 5498.875 104.35  ------ - 8@.65 23.70 Peak
Note:

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
1

. The peak result complies with AVG limit, AVG result is deemed

5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +ac20_TX_5500MHz Hode +ac20_TX_5500MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) " FCC_15.407_AV_HF 60.0 " FCC_15.407_AV_HF
45.) 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11000.008 51.28 74.00 -22.72 53.85 -2.57 Peak 1 11080.008 51.24 74.00 -22.76 53.81 -2.57 Peak
2 16500.008 53.53 68.20 -14.67 51.49 2.04 Peak 2 165080.000 53.07 68.20 -15.13 51.83 2.04 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 30 of 61




D DEKRA

Site :HC-CBO2 site :HC-CBB2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :2c20_TX_5580MHz Mode :ac20_TX_5580MHz
Test By :Gary Test By :Gary
130Level (BuVim) 130kevel (dBuVim)
1138 11348 3
2
97.5| 97.5|
1.3 813
T 711 FCC_15.407_PK.
65.0) 65.0| 'y
FCC_15.407_AV 1 " e
48.8) 48.8
325 325
163 16.3)
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5600.5710.5730. 6750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650. 5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV dB
1 5409.100 42,90  54.60  -11.10 19.26 23.64  Average 1 5439.375 55.61  74.80  -18.39 31.95 23.66  Peak
2 5576.850 T v - 74.77 23.95  Average 2 5464.400 54.86  68.20  -13.34 31.19 23.67  Peak
3 5580.775  108.98  ------ oo 85.02 23.96  Peak
4 5733.725 58.54  68.20 -9.66 34.11 24.43  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit - Level - Limit Line 1. Level = Read Level + Factor
4. The peak result complies with AVG limit, AVG result is deemed 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
to comply with AVG limit. 3. Over Limit - Level - Limit Line
5. The other emission levels were very low against the limit. 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CBB2 Site :HC-CBB2
Condition :3m  Vertical Condition :3m  Vertical
Mode :ac20_TX_5580MHz Mode :ac20_TX_5580MHz
Test By :Gary Test By :Gary
1301evel (dBuVim) 130keve (dBuVim)
113.8| 113.8 3
2
97.5| 97.5|
81.3 81.3)
1 FCC_15.407_PK
65.0 65.0) —
FOC_15.407_AV. 1 "
48.9 1 48.8
32.5) 325
163 16.3]
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
Mo. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV d8
1 5450.225 42.94  54.60  -11.86 19.27 23.67  Average 1 5454.425 55.58  74.00  -18.42 31.99 23.68  Peak
2 5577.275 99.41  ------ oo 75.46 23.95  Average 2 5467.625 54.77  68.20  -13.43 31.09 23.68  Peak
3 5577.625  108.73  ------ oo 84.78 23.95  Peak
4 5730.400 57.12 -11.08 32.69 24.43  Peak
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
4. The peak result complies with AVG limit, AVG result is deemed 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
to comply with AVG limit. 3. Over Limit = Level - Limit Line
5. The other emission levels were very low against the limit. 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac20_TX_5580MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 1116c@.008 50.25 74.00 -23.75 52.56 -2.31 Peak
2 16746.008 53.62 68.20 -14.58 51.9@ 1.72 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :ac20_TX_5580MHz

Test By  :Gary

Level (dBuVim)

P FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11160.000 51.18 74.00 -22.98 53.41 -2.31 Peak
2 16740.000 53.82 68.20 -14.38 52.10 1.72 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Horizontal Condition :3m  Vertical
Mode 1ac20_TX_5700MHz Mode 1ac20_TX_5700MHz
Test By  :Gary Test By  :Gary
1301evel (dBuVim) 130keve (dBuVim)
113.8| 113.8
1
97.5 97.5|
81.3] 81.3
L FEC_g5.407_pK | T
65.0) 65.0
2
48.9) 488
32.5) 325
163 163
5400  5430.5450.5470.5490.5510.5530.5550.5670.5590. 5610.5630.5650.5670.5690. 5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570,5590. 5610.5630.5650.5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV d8
1 5696.100  104.63 - 80.31 2432 Peak 1 5697.675  100.97 - 76.65 2432 Peak
2 5730.400 58.04  68.20  -10.16 33.61 2443 Peak 2 5742.825 57.06  68.20  -11.14 32.59 24.47  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :ac20_TX_5760MHz Mode :ac20_TX_5760MHz
Test By  :Gary Test By  :Gary
420Level (dBuVIm) Level (dBuVim)
105.0) 105.0)
90. 90.0)
60.0) FCC_15.407_AV_HF 60.0 1 FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000. 8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBUV/m a8 dBuv a8 Mz dBuV/m  dBuV/m B dBuV B
1 11460.000 52.32  74.00  -21.68 54.23 1,91 Peak 1 11400.000 51.91  74.00  -22.09 53.82 -1.91  Peak
2 17100.608 53.72  68.20  -14.48 52.27 1.45  Peak 2 17100600 53.67  68.20  -14.53 52.22 1.45  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode +ac20_TX_5720MHz Mode +ac20_TX_5720MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
90, 90.0)
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0 P FCC_15.407_AV_HF 60.0 ” FCC_15.407_AV_HF
45.) 450
300 30.0)
150 15.0)
1000 4000,  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000.  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B Mz dBuV/m  dBuV/m B dBuV B
1 11440.000 51.81  74.00  -22.19 53.64 -1.83  Peak 1 11440.000 56.84  74.00  -23.16 52.67 -1.83  Peak
2 17160.000 53.99  68.20  -14.21 52.50 1.49  Peak 2 17160.000 53.17  68.20  -15.83 51.68 1.49  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Bwn

w

Factor = Antenna Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line
. The pesk result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

Factor

2

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Antenna Factor + Cable Loss - Preamp Factor

Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Mode :ac20_TX_5745MHz Mode :ac20_TX_5745MHz
Test By  :Gary Test By :Gary
430Level (dBuVim) 43gLevel (dBuVim)
1138 4 1138 z
97.5| 3 97.5
813 81.3
5 FCC_OOBE_PK. FCC_OOBE_PK.
65.0 65.0) o
12 7 A N
T
4838 488
32.5| 325
16.3 16.3
5535 5600 5700 5800 5900 6000. 6035 5535 5600, 5700, 5800 5900 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5638.500 56.98 68.20 -11.30 32.77 24.13 Peak 1 5539.750 55.81 68.20 -13.19 31.19 23.82 Peak
2 5654.758 56.88 71.72 -14.84 32.69 24.19 Peak 2 5653.250 56.27 70.61 32.08 24.19 Peak
3 5723.500 92.82 118.78 -25.96 68.42 24.40 Peak 3 5724.750 $7.83 121.63 63.43 24.40 Peak
4 5752.758 111.84 - - - 87.34 24.50 Peak 4 5737.250 107.73 - - 83.28 24.45 Peak
5 5858.008 64.84 189.9% -45.12 40.01 24.83 Peak 5 5853.500 63.98  114.22 -50.32 39.08 24.82 Peak
3 5922.500 57.29 70.08 -12.77 32.28 25.83 Peak 6 5923.250 57.94 69.50 -11.56 32.91 25.083 Peak
7 6829.258 57.35 68.20 -10.85 31.92 25.43 Peak 7 5928.000 58.87 68.20 -9.33 33.82 25.85 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode :ac20_TX_5745MHz Hode :ac20_TX_5745MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
90, 90.0)
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) ’ FCC_15.407_AV_HF 60.0 FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000,  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1  114%@.008 51.16 74.00 -22.84 52.91 -1.75 Peak 1 11490.000 52.58 74.00 -21.508 54.25 -1.75 Peak
2 17235.000 53.82 68.20 -15.18 51.48 1.54 Peak 2 17235.000 53.88 68.20 -14.32 52.34 1.54 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
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Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Mode :ac20_TX_5785MHz Mode :ac28_TX_5785MHz
Test By  :Gary Test By :Gary
430Level (dBuVim) 43otevel (@BuVim)
134 3 1134 4+
o5 o7.5|
813 813
5 FCC_OOBE_PK 5 FCC_OOBE_PK
65.0) 3 7 65.0 3 57
19 \ . o st
8.9 488
325 325
163 16.3
5535 5600 5700, 5300, 5900 6000. 6035 5535 5600, 5700, 5800 5900, 6000. 6035
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5632.758@ 55.18 -13.82 31.086 24.12 Peak 1 5642.500 55.31 68.20 -12.89 31.16 24.15 Peak
2 5654.758 54.55 -17.17 30.36 24.19 Peak 2 5652.750 55.51 70.24 -14.73 31.33 24.18 Peak
3 5723.258 63.93 -54.28 39.53 24.40 Peak 3 5721.750 60.77 114.79 -54.02 36.37 24.40 Peak
4 5792.758 113.18 - -- 88.55 24.63 Peak 4 5786.750 109.45 - 84.85 24.60 Peak
5 5852.000 70.17 -47.47 45.36 24.81 Peak 5 5857.500 69.58 44.67 24.83 Peak
3 5921.500@ 59.48 -11.40 34.37 25.83 Peak 6 5923.500 60.64 35.61 25.083 Peak
7 5937.758 59.67 -8.53 34.59 25.08 Peak 7 5941.250 61.18 36.01 25.89 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +ac20_TX_5785MHz Hode +ac20_TX_5785MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0 ;) FCC_15.407_AV_HF 60.0 1 FCC_15.407_AV_HF
5. 450
304 300
154 150
1000 4000. 8000, 12000 16000, 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11570.008 51.68 74.00 -22.48 53.29 -1.69 Peak 1 11570.008 51.98 74.00 -22.18 53.59 -1.69 Peak
2 17355.008 53.22 68.20 -14.98 51.59 1.63 Peak 2 17355.008 53.1@ 68.20 -15.1@ 51.47 1.63 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac20_TX_5825MHz

Test By  :Gary

Level (dBuV/m)

site HC-CBE2
Condition :3m  Vertical
Mode :ac20_TX_5825MHz

Test By  :Gary

130 43gLevel (dBuVim)
1138 4 3.4 4
97.5| 97.5
813 81.3
FCC_OOBE_PK.
65.0 65.0)
Bosrent P it !
4838 488
32.5| 325
16.3 16.3
5535 5600 5700 5800 5900 6000. 6035 5535 5600, 5700, 5800, 5900 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5568.508 56.06 68.20 -12.14 32.15 23.91 Peak 1 5634.000 55.24 68.20 -12.96 31.12 24.12 Peak
2 5652.258 54.33 69.87 -15.54 30.16 24.17 Peak 2 5652.500 53.97 29.79 24.18 Peak
3 5724.758 56.62 121.63 -65.01 32.22 24.40 Peak 3 5717.500 55.80@ 31.41 24.39 Peak
4 5819.258 112.48 - 87.70 24.70 Peak 4 5828.500 118.02 - 85.28 24.74 Peak
5 5850.258 89.06 -32.57 64.25 24.81 Peak 5 5850.000 88.92 -33.28 64.11 24.81 Peak
6 5923.500 65.9@ -3.42 40.87 25.83 Peak 6 5922.250 64.38 -5.86 39.35 25.083 Peak
7 5928.758 64.56 -3.64 39.51 25.85 Peak 7 5937.500 64.56 -3.64 39.48 25.08 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode :ac20_TX_5825MHz Hode +ac20_TX_5825MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
90, 90.0)
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0 B FCC_15.407_AV_HF 60.0 1 FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000,  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11650.008 51.85 74.00 -22.95 52.70 -1.65 Peak 1 11650.008 54.92 74.00 -19.08 56.57 -1.65 Peak
2 17475.008 52.88 68.20 -15.32 51.18 1.7@ Peak 2 17475.008 53.49 68.20 -14.71 51.79 1.7@ Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5190MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

FCC_15.407_AV.
T

5000  5030. 5050. 5070. 5000. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5147.300 47.24 54.00 -6.76 23.77 23.47 Average
2 5187.508 93.25  ------ oo 69.75 23.50 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Horizontal
Mode :acdB_TX_5190MHz

Test By  :Gary

430Level (dBuVim)

FCC_15.407_PK

65.0 4

5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5142.350 59.87 74.00 -14.13 36.40 23.47 Peak
2 5185.850 103.37 - - - 79.86 23.51 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Vertical Condition :3m  Vertical
Mode +ac40_TX_5190MHz Mode +ac40_TX_5190MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8
2
97.5| 2 97.5
813 1.3 FCC_15.407_PK,
65.0 65.0)
FCC_15.407_AY,
488 488
32.5) 325
163 16.3
5000 5030 5050, 5070. 5090, 5110. 5130, 5150, 5170, 5190, 5210. 5230, 5250. 5270. 5300 5000 5030 5050, 5070. 5090, 5110. 5130, 5150, 570, 5190, 5210. 5230, 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B Mz dBuV/m  dBuV/m B dBuV B
1 5147.300 56.42  54.00 26.95 23.47  Average 1 5148.200 76.76  74.00 3.4 47.29 23.47  Peak
2 5205.950 93.59 - 70.08 23.51  Average 2 5184350 102.78  ------ - 79.19 23.51  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5190MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

1 FCC_15.407_AV_HF

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 1e380.000 51.51 68.20 -16.69 54.97 -3.46 Peak
2 15570.008 53.91 74.00 -28.89 50.99 2.92 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

1000 4000.  8000. 12000 16000. 20000. 34000. 28000. 32000. 36000. 40000

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_5190MHz

Test By  :Gary

Level (dBuVim)

A FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 18380.000 58.95 68.20 -17.25 54.41 -3.46 Peak
2 15570.0600 53.37 74.00 -20.63 50.45 2.92 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode rac48_TX_5230MHz Mode rac48_TX_5230MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8
2
97.5 2 97.5|
81.3] 1.3 FCC_15.407_PK
65.0) 65.0
FCC_15.407_AV
48.9) 4 48.8)
32.5) 325
163 163
5000 5030. 5050. 5070. 5090, 5110. 5130. 5150, 5170, 5190, 5210, 5230, 5250. 5270, 5300 5000 5030. 5050. 5070. 5090, 5110. 5130. 5150, 5170, 5190, 5210, 5230, 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV B
1 5149.850 42.35  54.00  -11.65 18.88 23.47  Average 1 5150.000 55.19  74.60  -18.81 31.72 23.47  Peak
2 5246.300 LEN L 70.15 23.53  Average 2 5226.650  103.84 ------  ----oo 80.31 23.53  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CB@2 Site :HC-CB@2
Condition :3m Vertical Condition :3m Vertical
Mode :achd_TX_5230MHz Mode :acd8_TX_5230MHz
Test By  :Gary Test By :Gary
430Level (dBuVim) 43oLevel (@BuVim)
134 1134
2
o5 2 o7.5|
813 81.3 FCC_15.407_PK
65 65.0
FCC_15.407_AV . 1
8.9 1 488
325 325
163 16.3
5000  5030. 5050. 5070. 5000. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5146.858 43.17 54.00 -10.83 19.70 23.47 Average 1 5149.550 57.14 74.00 -16.86 33.67 23.47 Peak
3 5246.458 93.93 oo oo 70.48 23.53  Average 2 5206600  104.24 ------  ——ooo- 80.71 23.53  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +acA0_TX_5230MHz Hode +acA0_TX_5230MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) ” FCC_15.407_AV_HF 60.0 ” FCC_15.407_AV_HF
45.) 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 10460.008 50.58 68.20 -17.78 53.90 -3.48 Peak 1 10460.008 50.79 68.20 -17.41 54.19 -3.48 Peak
2 15690.008 53.92 74.00 -20.08 51.82 2.992 Peak 2 15690.008 53.86 74.00 -20.14 50.96 2.992 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5270MHz

Test By  :Gary

Level (dBuVim)

site HC-CBE2
Condition :3m  Horizontal
Mode :acdB_TX_5270MHz

Test By  :Gary

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

130 43gLevel (dBuVim)
1138 1138
97.5| 1 97.5
813 81.3
65.0) 65.0|
L FCC_15.407_AV
4838 488
MV A A mbm i
32.5| 325
16.3 16.3
5160 5190 5210 5230. 5250. 5270. 5200, 5310, 5330. 6350, 6370. 6390. 5410. 5430, 5460 5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350, 5370. 5390. 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m a8 dBuv a8 Mz dBuV/m  dBuV/m B dBuV B
1 5263.850 96.43  —--om oo 72.89 23.54  Average 1 5258.100  185.79 ------ oo 82.24 23.55  Peak
2 5353.650 46.12 -7.88 22.51 23.61  Average 2 5353.650 65.42  74.00 -8.58 41.81 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Vertical Condition :3m  Vertical
Mode +ac40_TX_5270MHz Mode +ac40_TX_5270MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8 P
97.5 1 97.5|
813 1.3
ir CC_T5.407_PK]
65.0 65.0)
2 FCC_15.407_AV
488 488
32.5) 325
163 16.3
5160 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5330, 5350, 5370. 5390, 5410. 5430. 5460 5160 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5330, 5350, 5370. 5390, 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV B Mz dBuV/m  dBuV/m d8 dBuV B
1 5277.450 96.32 72.76 23.56  Average 1 5286.756  105.58 82.01 23.57  Peak
2 5352.000 53.64  54.00 -0.36 30.03 23.61  Average 2 5351.850 71.55  74.00 -2.45 47.94 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site

Mode
Test By

1apLevel ([BuVim)

:HC-CB@2

Condition :3m Horizontal

:acdd_TX_5270MHz
:Gary

105.0)

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_5270MHz

Test By  :Gary

Level (dBuVim)

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

. FCC_15.407_AV_HF 60.0 . FCC_15.407_AV_HF
45.0) 45.0)
30.0) 304
15.0) 150
1000 4000. 8000 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuv d8 Mz dBuV/m  dBuV/m d8 dBuV d8
1 10540.000 50.80  68.20  -17.40 54.10 -3.30 Peak 1 10540.000 51.22  68.20  -16.98 54.52 -3.30 Peak
2 15810.000 53.86  74.60  -20.14 50.98 2.88  Peak 2 15810.000 53.19  74.60  -20.81 50.31 2.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode rac48_TX_5318MHz Mode rac48_TX_5318MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8
97.5 97.5|
1
81.3] 81.3
65.0) 65.0
FCC_15.407_AV.
48.9) 48.8)
32.5) 325
163 163
5160  5190. 5210, 5230. 5250, 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460 5160  5190. 5210. 5230, 5250, 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV d8
1 5307.000 85.41 61.83 23.58  Average 1 5307.000 95.26 71.68 23.58  Peak
2 5350.950 49.26 25.65 23.61  Average 2 s3s1.1ee 64.51  74.00 -9.49 49.90 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The pesk result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Vertical
Mode :acdd_TX_5310MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

FCC_15.407_AV.

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 6350. 5370. 5390. 5410. 5430. 5460

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_5310MHz

Test By  :Gary

430Level (dBuVim)

to comply with AVG limit.

w

. The other emission levels were very low against the limit.

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
The other emission levels were very low against the limit.

5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350, 5370. 5390. 5410. 5430. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5324.558 89.97 ------ - 66.38 23.59 Average 1 5295.600 99.57 oo ooooo- 76.00 23.57 Peak
2 5350.358 44.15 -9.85 20.54 23.61 Average 2 5355.600 59.48 74.00 -14.60 35.79 23.61 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +acA0_TX_5310MHz Hode +acA0_TX_5310MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
90, 90.0)
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
609 . FCC_15.407_AV_HF 60.0 . FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000,  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000.  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 10620.008 50.73 74.00 -23.27 53.90 -3.17 Peak 1 10620.008 50.88 74.00 -23.20 53.97 -3.17 Peak
2 15930.000 53.73 74.00 -20.27 50.87 2.86 Peak 2 15930.000 53.68 74.00 -20.32 50.82 2.86 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4
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Site

Mode
Test By

Level (dBuV/m)

:HC-CB@2

Condition :3m Horizontal

:acdd_TX_5510MHz

:Gary

site HC-CBE2
Condition :3m  Horizontal
Mode :acdB_TX_S510MHz
Test By  :Gary

130 430Level (dBuVim)
134 3.4
3
97.5 5 97.5|
813
FCC_15.407_PK
65.0)
FOC_15407_AV it
48.8) 1
32.5 325
16.3] 163
5400  5430.5450.5470.5490.5610.5530.5560.5570.6590. 6610.5630.5650.5670.5690. 5710.5730. 6750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650. 5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m d8 dBuv d8 Mz dBuV/m  dBuV/m d8 dBuV d8
1 5459.500 44,91  54.00 -9.09 21.23 23.68  Average 1 5459.500 58.78  74.60  -15.22 35.10 23.68  Peak
2 5495.025 90.47  —-eoom oo 66.77 23.70  Average 2 5464.225 61.18  68.20 -7.02 37.51 23.67  Peak
3 5525.300  100.40 ------  ----—- 76.61 23.79  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level - Read Level + Factor
3. Over Limit - Level - Limit Line 2. Factor = Antenna Facter + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed 3. Over Limit = Level - Limit Line
to comply with AVG limit. 4. The peak result complies with AVG limit, AVG result is deemed
5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Vertical Condition :3m  Vertical
Mode rac48_TX_5518MHz Mode rac48_TX_5518MHz
Test By  :Gary Test By  :Gary
1301evel (dBuVim) 130keve (dBuVim)
113.8| 113.8
3
97.5 2 97.5|
81.3] 81.3
*\T FCC_15.407_PK
65.0) 65.0 -
FOC_15.407_AV 4
i B mebrlar i e -
48.9) . 488
32.5) 325
163 163
5400  5430.5450.5470.5490.5510.5530.5550.5670,5590. 5610.5630.5650.5670.5690. 5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650.5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV d8
1 5456.350 43.56 5400  -10.44 19.88 23.68  Average 1 5459.325 56.44  74.00  -17.56 32.76 23.68  Peak
2 5496.425 89.60 ------  ---eo 65.90 23.70  Average 2 5466.150 62.35  68.20 -5.85 38.68 23.67  Peak
3 5516.908  180.39  ------  ----oo 76.63 23.76  Peak
Note:
1. Level = Read Level + Factor Note:

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

Bwn

w

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5510MHz
Test By  :Gary

1apLevel ([BuVim)

105.0)

4 FCC_15.407_AV_HF

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 11020.000 50.74 74.00 -23.26 53.28 -2.54 Peak
2 16530.000 53.98 68.20 -14.30 51.9@ 2.00 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

1000 4000.  8000. 12000. 16000. 20000. 34000. 28000. 32000. 36000. 40000

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_S510MHz

Test By  :Gary

Level (dBuVim)

1 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11020.000 52.11 74.00 -21.89 54.65 -2.54 Peak
2 16530.000 53.68 68.20 -14.52 51.68 2.00 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode +ac40_TX_5550MHz Mode +ac40_TX_5550MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8 3
97.5 2 97.5|
813 1.3
*\7 FCC_15.407_PK
65.0 65.0) 1 +—
FOC_15.407_AV fiehehn
488 1 488
32.5) 325
163 16.3
5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30.5650. 5670.5690. 5710.5730. 5750 5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30.5650.5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV B
1 5459.675 46.16  54.00 22.48 23.68  Average 1 5454.950 61.11  74.00  -12.89 37.43 23.68  Peak
2 5535.275 95.93 - 72.12 23.81  Average 2 5469.300 62.78  68.20 -5.42 39.10 23.68  Peak
3 5555.850  186.00 ------  ----—- 82.13 23.87  Peak
4 5729.700 58.79 -9.41 34.36 24.43  Peak
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor Note:
3. Over Limit = Level - Limit Line 1. Level = Read Level + Factor
4. The peak result complies with AVG limit, AVG result is deemed

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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site HC-CBE2
Condition :3m  Vertical
Mode +ac40_TX_5550MHz

Test By  :Gary

Level (dBuVim)

FOC_15407_AV
1

5400 5430.5450,5470.5490,5510.5530,5550.5570.5590. 5610.5630,5650.5670.5690,5710.5730. 5750

Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B
1 5454.775 42,51  54.80  -11.49 18.83 23.68  Average
2 5534.225 89.73  —--om oo 65.92 23.81  Average
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5

. The other emission levels were very low against the limit.

Site :HC-CB@2
Condition :3m  Vertical
Mode :acd@ TX_5558MHz

Test By iGary

130L8vel (@Buvim)

T T FCC_15.407_PK
1 4

5400  5430.5450.5470.5490.5510.5530.5550.5570,5590.5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV 13
1 5455.300 55.00 74.00 -19.00 31.32 23.68 Peak
2 5464.050 54.95 68.20 -13.25 31.28 23.67 Peak
3 5534.850 99.38  ----o- —oooo- 75.58 23.88  Peak
4 5749.125 57.82 68.20 -16.38 33.33 24.49 Peak
Note:
1. Level = Read Level + Factor

Factor = Antenna Factor #+ Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +acA0_TX_5550MHz Hode +acA0_TX_5550MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) ” FCC_15.407_AV_HF 60.0 ’ FCC_15.407_AV_HF
5. 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11160.008 50.93 74.00 -23.87 53.33 -2.48 Peak 1 11160.008 51.13 74.00 -22.87 53.53 -2.48 Peak
2 16650.008 53.13 68.20 -15.07 51.29 1.84 Peak 2 16650.008 53.08 68.20 -15.20 51.16 1.84 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5.

The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5670MHz

Test By  :Gary

13pLevel ([BuVim)

113.9)

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MHz)

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_S670MHz

Test By  :Gary

430Level (dBuVim)

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690.5710.5730. 5750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5685.425 104.31  -----—- - 80.082 24.29 Peak 1 5686.650 101.80  ------  ------ 77.51 24.29 Peak
2 5725.508 66.46 68.20 -1.74 42.04 24.42 Peak 2 5743.000 62.07 68.20 -6.13 37.60 24.47 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +acA0_TX_5670MHz Hode +acA0_TX_5670MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
609 A FCC_15.407_AV_HF 60.0 A FCC_15.407_AV_HF
5. 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000, 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11340.008 51.37 74.00 -22.63 53.37 -2.00 Peak 1 11340.008 51.87 74.00 -22.93 53.87 -2.00 Peak
2 17010.008 53.66 68.20 -14.54 52.28 1.38 Peak 2 17010.008 53.13 68.20 -15.07 51.75 1.38 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

w

to comply with AVG limit.

. The other emission levels were very low against the limit.

to comply with AVG limit.
The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5710MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

1 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 34000. 28000. 32000,

Frequency (MHz)

36000. 40000

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_S710MHz

Test By  :Gary

Level (dBuVim)

P FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level Line Limit Level
MHz dBuV/m  dBUV/m a8 dBuv a8 MHz dBuV/m  dBuV/m 8 dBuvV 8
1 11420.000 52.22  74.60  -21.78 54.10 -1.88  Peak 1 11420.000 51.59  74.60  -22.41 53.47 -1.88  Peak
2 17130.608 53.66  68.20  -14.54  52.19 1.47  Peak 2 17130.600 53.58  68.20  -14.62 52.11 1.47  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBO2
Condition :3m  Horizontal Site +HC-CBO2
Mode :acdB_TX_5755MHz Condition :3m  Vertical
Test By :Gary Mode :ac88_TX_S755MHz
Test By :Gary
43pLevel (dBuim)
43otevel (@BuVim)
1358
H 1134
o7.5| A
o7.5|
3
813 3
FCC_OOBE_PK 13
65.0) > — 5 FCC_OOBE PK
3 7 65.0) 7
e A 1 'y
488 488
325| 32
16.3 16.3
5535 5600. 5700. 5800, 5900. 6000. 6035 5535 5600, 5700, 5800, 5900, 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV d8 MHz dBuV/m  dBuV/m 8 dBuvV 8
1 5642.000 56.28  68.20 12,13 Peak 1 5646.500 55.12  68.20  -13.08 30.96 24.16  Peak
2 5651.2%0 55.30  69.13 3113 peak 2 5654.500 54.61  71.54  -16.93 30.42 24.19  Peak
3 5724508 s4.08  121.06 59.60 Peak 3 s724.250 80.30  120.49  -40.19 55.90 24.40  Peak
4 5771.000  107.16 - 22.60 Peak 4 5769.000  103.87 78.52 24.55  Peak
5 5853.000 65.89  115.36 a1.07 Peak 5 5854.500 64.38 111.94  -47.56 39.56 24.82  Peak
& 5920.500 57.87  71.54 184 Peak 6 5923.750 58.55  69.13  -10.58 33.52 25.03  Peak
2 o939 758 833 6890 1301 peak 7 5958.500 58.27  68.20 -9.93 EERT 25.16  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor - L
3 oo i Tinte 13 3. Over Limit = Level - Limit Line
- Over Uimit = Level - Limit Line = . 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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D DEKRA

Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5755MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

1 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 11510.008 51.58 74.00 -22.42 53.32 -1.74 Peak
2 17265.008 53.67 68.20 -14.53 52.11 1.56 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_5755MHz

Test By  :Gary

Level (dBuVim)

P FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11510.000 50.88 74.00 -23.12 52.62 -1.74 Peak
2 17265.000 53.72 68.20 -14.48 52.16 1.56 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode +ac40_TX_5795MHz Mode +ac40_TX_5795MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 4 113.8 1
97.5| 97.5
813 5 1.3 5
3 FCC_OOBE_PK 3
65.0 ?—"""V"MMM 65.0)
488 488
32.5) 325
163 16.3
5535 5600, 5700, 5800 5900, 6000. 6035 5535 5600, 5700, 5800 5900, 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B Mz dBuV/m  dBuV/m B dBuV B
1 5627.500 56.23  68.20 32.12 24,11 Peak 1 5638.250 55.86  68.20  -12.34 31.73 24.13  Peak
2 5653.000 55.89  70.43 31.70 24.19  Peak 2 5653.250 54.54  70.61  -16.07 30.35 24.19  Peak
3 5718.000 69.31 110.24 24.92 24.39  Peak 3 5724.25 68.94 120.49  -51.55 24.54 24.40  Peak
4 sse1.758  189.11 ---—-—- 84.46 24.65  Peak 4 58e9.800  105.46 80.78 24.68  Peak
5 5852, 77.62  117.64 52.81 24.81  Peak 5 5853.000 74.94  115.36  -40.42 50.12 24.82  Peak
6  5920.500 66.19  71.54 21.16 25.63  Peak 6 5922.250 63.63  70.24 -6.61 38.60 25.83  Peak
7 5926.750 63.77  68.20 38.72 25.85  Peak 7 5935.000 63.59  68.20 -4.61 38.51 25.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :acdd_TX_5795MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

1 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 1159@.008 51.64 74.00 -22.36 53.32 -1.68 Peak
2 17385.000 53.55 68.20 -14.65 51.91 1.64 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :acdB_TX_5795MHz

Test By  :Gary

Level (dBuVim)

1 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11590.000 51.58 74.00 -22.42 53.26 -1.68 Peak
2 17385.000 53.51 68.20 -14.69 51.87 1.64 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CBO2 Site +HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :2cB0_TX_S210MHz Mode :2cB0_TX_S210MHz
Test By :Gary Test By :Gary
430.evel (dBuVim) 13qLevel (dBuVim)
113.8| 113.8|
2
975 5 97.5|
813 813 FCC_15.407_PK
65 65. 4
FCC_15.407_AY,
48.9) y 48.8)
32.5| 32.5|
163 163
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300 5000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV 8 MHz dBuV/m  dBuV/m 8 dBuV 8
1 5147.608  49.78  54.00 26.31 23.47  Average 1 5136.950  62.04  74.60  -11.96 38.57 23.47  Peak
2 5187.208  90.81 ------ 67.30 23.51  Average 2 5242.25¢  100.75  ------  ---oo- 77.22 23.53  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958
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site HC-CBE2
Condition :3m  Vertical
Mode +2c80_TX_5210MHz

Test By  :Gary

1301evel (dBuVim)

FCC_15.407_AV
5

5000  5030. 5050. 5070. 5090. 5110. 5130, 5150, 5170, 5190, 5210, 5230. 5250. 5270. 5300

Site :HC-CB@2
Condition :3m  Vertical
Mode :ac8@_TX_5218MHz

Test By iGary

130L8vel (aBuvim)

FCC_15.407_PK
65.0 1

188 bbbty A A

5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency Llevel  Limit Over Read  Factor  Remark
line  Limit  Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV [ 1:3
1 5148.350 46.38  54.00 22.91 23.47  Average 1 5147.300 60.64  74.00  -13.36 37.17 23.47  Peak
2 5183.980  86.39 ------ 62.88  23.51  Average 2 5184.350  96.22 oo L. 727 2351 peak
Note: Note:
L e e e et e L . . 1. Level = Read Level + Factor
actor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 5 Over Linit o Loeel o Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. . L oeh Ve inis
5. The other emission levels were very low against the limit. 0 comply with A Amit. . -
5. The other emission levels were very low against the limit.
site +HC-CBO2 site +HC-CBO2
Condition :3m  Horizontal Condition :3m  Vertical
Mode +ac80_TX_5210MHz Mode +ac80_TX_5210MHz
Test By :Gary Test By :Gary
Level (dBuV/m) Level (dBuVim)
105.0) 105.0|
90.0) 90.0|
75.0) FCC_15.407_PK_HF 750 FCC_15.407_PK_HF
60.0) FCC_15.407_AV_HF 60.0 FCC_15.407_AV_HF
45.0) 45.0)
30.0] 30.0|
15.0) 15.0|
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000  4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
Mz dBuV/m  dBuV/m a8 4BV a8 Mz dBuV/m  dBuV/m a8 4BV a8
1 16420.680  50.40  68.20  -17.80  53.83  -3.43  Peak 1 18420.608  50.21  68.26  -17.99  53.64  -3.43  Peak
2 15630.000  53.70  74.00  -20.30  50.78 2.92  Peak 2 15630.608  53.37  74.80  -20.63  50.45 2.92  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac80_TX_5290MHz

Test By  :Gary

13pLevel ([BuVIm)

113.9)

5160  5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 6350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5264.108 83.38  ----—- - 59.83 23.55 Average
2 5354.108 52.98 -1.18 29.29 23.61 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Horizontal
Mode :ac80_TX_5290MHz

Test By  :Gary

430Level (dBuVim)

5160  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5258.858 92.77  ----om —eee- 69.22 23.55 Peak
2 5373.3e8 65.47 74.00 -8.53 41.85 23.62 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

Bwn

w

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Vertical Condition :3m  Vertical
Mode :ac80_TX_5290MHz Mode :ac80_TX_5290MHz
Test By  :Gary Test By  :Gary
1301evel (dBuVim) 130kevel (dBuVim)
113.8| 113.8
97.5 97.5| 1
1
81.3] 81.3
T FCCTsAuiPK|
65.0) 65.0
FCC_15.407_AV.
| Aot st el A
48.9) 488
32.5) 325
163 163
5160  5190. 5210, 5230. 5250, 5270. 5290, 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460 5160  5190. 5210, 5230. 5250, 5270. 5290. 5310, 5330, 5350, 5370, 5390, 5410. 5430, 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB dBuV dB MHz dBuV/m  dBuV/m dB dBuV d8
1 5259.450 84.64 61.09 23.55  Average 1 5275.500 94.57 71.02 23.55  Peak
2 5354.850 43.88 20.27 23.61  Average 2 5364.300 56.57 32.9 23.61  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac80_TX_5290MHz

Test By  :Gary

1apLevel ([BuVim)

105.0)

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 34000. 28000. 32000. 36000. 40000

Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 1e580.000 50.37 68.20 -17.83 53.61 -3.24 Peak
2 15870.008 53.78 74.00 -208.30 50.84 2.86 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :ac80_TX_5290MHz

Test By  :Gary

Level (dBuVim)

4 FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 18580.000 50.67 68.20 -17.53 53.91 -3.24 Peak
2 15870.000 53.44 74.00 -20.56 50.58 2.86 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site +HC-CBO2 Site +HC-CBO2
Condition :3m  Horizontal Condition :3m  Horizontal
Mode :2cB0_TX_S530MHz Mode :2cB0_TX_S530MHz
Test By :Gary Test By :Gary
430Level (dBuVim) 13gLevel (dBuVim)
113.8| 113.8|
97.5| 97.5| 2
2
813 813
FCC_15.407_PK
65 65. 4
FCC_15407_AV AL
48.9) 488
32.5| 32.5|
163 163
5400 5430.5450.5470.5490.5510.5530. 5550.5570.5590. 5610.5630.5650. 5670.5690. 5710.5730. 5750 5400 5430.5450.5470.5490.5510.5530. 5550.5570.5590. 5610.5630.5650. 5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m 8 dBuV 8 MHz dBuV/m  dBuV/m 8 dBuV 8
1 5458.275  47.64  54.00 -6.36 23.96 23.68  Average 1 5457.40@  60.61  74.80  -13.39 36.93 23.68  Peak
2 5498.708  B84.82 ------ R 61.12 23.70  Average 2 5462.825  61.08  68.20 -7.20 37.33 23.67  Peak
3 5494.325  95.07 ------ o-ooo- 71.37 23.78  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 1. Level - Read Level + Factor
3. Over Limit = Level - Limit Line Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

2
3. Over Limit = Level - Limit Line
1

. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Vertical
Mode :ac80_TX_5530MHz

Test By  :Gary

13pLevel ([BuVim)

113.9)

FCC_15.407_AV
T

5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5600.5710.5730. 6750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5456.875 47.04 54.00 -6.96 23.36 23.68 Average
2 5580.975 85.18  ------ o-o--- 61.48 23.70 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Vertical
Mode :ac80_TX_5530MHz

Test By  :Gary

Level (dBuVim)

13
3.4
97.5| 2
813
T FCC_15.407_PK
65.0) 1
488
325
163
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650. 5670.5690. 5710.5730. 5750
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8
1 5445.850 60.54  74.60  -13.46 36.88 23.66  Peak
2 5464.750 60.27  68.20 -7.93 36.60 23.67  Peak
3 5501.850 95,21  ---ee -oomeo 71.51 23.7¢  Peak
Note:

1. Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
1

. The peak result complies with AVG limit, AVG result is deemed

5. The other emission levels were very low against the limit. to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +ac80_TX_5530MHz Hode +ac80_TX_5530MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
1059 1059
90 90,0
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0) FCC_15.407_AV_HF 60.0 P’ FCC_15.407_AV_HF
45.) 450
304 300
154 150
1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000, 12000 16000 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Miiz) Frequency (Miiz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11060.008 50.47 74.00 -23.53 52.95 -2.48 Peak 1 11060.008 51.26 74.00 -22.74 53.74 -2.48 Peak
2 16590.008 53.72 68.20 -14.48 51.80 1.92 Peak 2 16590.008 53.46 68.20 -14.74 51.54 1.92 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac80_TX_5610MHz

Test By  :Gary

13pLevel ([BuVim)

113.9)

FCC_15.407_AV

5400  5430.5450.5470.5490.5510.5530.5550.5670.5590.5610.5630.5650. 5670.5600.5710.5730. 6750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB
1 5459.858 45.61 54.00 -8.39 21.93 23.68 Average
2 5648.625 91.58 - o-o-o- 67.36 24.14 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

site HC-CBE2
Condition :3m  Horizontal
Mode :ac80_TX_S610MHz

Test By  :Gary

430Level (dBuVim)

5.407_PK.

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690.5710.5730. 5750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5459.325 58.28 74.00 -15.72 34.60 23.68 Peak
2 5463.700 58.86 68.20 -9.34 35.19 23.67 Peak
3 5640.800 101.94  -----—- - 77.80 24.14 Peak
4 5726.900 67.73 -8.47 43.31 24.42 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The pesk result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

Bwn

w

5. The other emission levels were very low against the limit. . The pesk result complies with AVG limit, AV result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Vertical Condition :3m  Vertical
Mode +2c80_TX_S610MHz Mode +2c80_TX_S610MHz
Test By  :Gary Test By  :Gary
430Level (dBuVim) 130Level (dBuVim)
113.8| 113.8
3
97.5| 5 97.5
813
5.404_PK
65.0 Ty
FOC_15.407_AV
488 1 488
32.5) 325
163 16.3
5400 5430.5450.5470.5490.5510.5530,5550.5570.5590.5610.56 30.5650. 5670.5690. 5710.5730. 5750 5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30.5650.5670.5690. 5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m d8 dBuV d8 Mz dBuV/m  dBuV/m d8 dBuV B
1 5456.175 45.52  54.00 21.84 23.68  Average 1 5448.475 58.74  74.08  -15.26 35.08 23.66  Peak
2 5635.550 98.83 - 66.70 24.13  Average 2 5463.350 59.32  68.20 -8.88 35.65 23.67  Peak
3 5582.800  180.76 ------  ----—- 76.80 23.96  Peak
4 s5730.925 67.27 -8.93 42.84 24.43  Peak
Note:
1. Level = Read Level + Factor

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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Site :HC-CBO2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :ac80_TX_5610MHz Mode :ac80_TX_S610MHz
Test By  :Gary Test By  :Gary
420Level (dBuVIm) Level (dBuVim)
105.0) 105.0)
90. 90.0)
60.0) 9 FCC_15.407_AV_HF 60.0 . FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000. 8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBUV/m a8 dBuv a8 Mz dBuV/m  dBuV/m B dBuV B
1 11220.600 51.85  74.00  -22.95 53.26 2,21 Peak 1 11220.000 51.36  74.00  -22.64 53.57 22,21 Peak
2 16830.008 53.51  68.20  -14.69 51.91 1.60  Peak 2 16830.600 53.21  68.20  -14.99 51.61 1.68  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site HC-CBE2 site HC-CBE2
Condition :3m  Horizontal Condition :3m  Vertical
Mode +2c80_TX_5690MHz Mode +2c80_TX_5690MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
90, 90.0)
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0 B FCC_15.407_AV_HF 60.0 B FCC_15.407_AV_HF
45.) 450
300 30.0)
150 15.0)
1000 4000,  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000.  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m B dBuV B Mz dBuV/m  dBuV/m B dBuV B
1 11380.000 51.98  74.00  -22.02 53.92 21,94 Peak 1 11380.000 51.94  74.00  -22.06 53.88 21,94 Peak
2 17070.000 53.34  68.20  -14.86 51.91 1.43  Peak 2 17070.000 53.78  68.20  -14.42 52.35 1.43  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBO2
Condition :3m  Horizontal
Mode :ac80_TX_5775MHz

Test By  :Gary

Level (dBuV/m)

site HC-CBE2
Condition :3m  Vertical
Mode :ac80_TX_5775MHz

Test By  :Gary

130 43gLevel (dBuVim)
1138 1138
b 4
97.5| 97.5
813 2 3 813 3 5
S 7 FCC_OOBE_PK 7 FCC_OOBE_PK:
65.0 T 65.0) 3
4838 488
32.5| 325
16.3 16.3
5535 5600 5700 5800 5900 6000. 6035 5535 5600, 5700, 5800, 5900 6000. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuv/m dB dBuv dB MHz dBuV/m dBuV/m dB dBuV dB
1 5641.758 62.11 68.20 -6.89 37.96 24.15 Peak 1 5648.000 59.69 68.20 -8.51 35.52 24.17 Peak
2 5652.258 62.64 69.87 -7.23 38.47 24.17 Peak 2 5653.250 58.12 70.61 -12.49 33.93 24.19 Peak
3 5723.000 81.38 56.90 24.40 Peak 3 5718.250 8 53.64 24.39 Peak
4 5799.008 105.17 80.52 24.65 Peak 4 5800.750 76.30 24.65 Peak
5 5851.258 80.08 -39.27 55.27 24.81 Peak 5 5852.250 76.58 117.47 -40.49 51.77 24.81 Peak
3 5920.000 69.34 71.91 -2.57 44,22 25.082 Peak 6 5922.750 67.73 69.87 -2.14 42.70 25.083 Peak
7 5939.008 68.18 68.20 -8.02 43.89 25.089 Peak 7 5926.500 67.96 68.20 -8.24 42.91 25.85 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CB@2 Site :HC-CB@2
Condition :3m Horizontal Condition :3m Vertical
Hode +ac80_TX_5775MHz Hode +ac80_TX_5775MHz
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
105.0) 105.0)
90, 90.0)
750 FCC_15.407_PK_HF 5.0 FCC_15.407_PK_HF
60.0 Pl FCC_15.407_AV_HF 60.0 Pl FCC_15.407_AV_HF
450 450
300 30.0)
150 15.0)
1000 4000,  8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000, 20000. 24000, 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11550.008 52.89 74.00 -21.91 53.80 -1.71 Peak 1 11550.008 52.08 74.00 -22.00 53.71 -1.71 Peak
2 17325.000 53.58 68.20 -14.70 51.90@ 1.60 Peak 2 17325.008 53.34 68.20 -14.86 51.74 1.60 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Appendix C. Test Result of Radiated Emissions Co-location

1. WiFi 2.4 GHz + Bluetooth
30 MHz ~ 1 GHz:

Site tHC-CBR2
Condition :3m  Horizontal
Mode :LF_Co-location WIFI 2.4G+BLE

Test By  :Gary

agLevel (dBuvim)

to comply with AVG limit.

70.0)
60.0)
FCC_CLASS B QP
50.0)
00| —]
T [
a
30.0) 5 o
4
200
100
30 100. 200 300, 400, S00. 600, 700, 800,  900. 1000
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv dB

1 84.984 20.94 48.00 -19.06 28.80 -7.86 QP

2 186.045 25.18 43.50 -18.32 29.91 -4.73 QP

3 406.255 25.63 46.00 -20.37 25.00 0.63 QP

4 627.014 30.32  46.00  -15.68 24.56 5.76 QP

5 798.325 33.83  46.00  -12.17 25.33 8.5 QP

6 933.597 35.62 46.00 -108.38 25.41 10.21 QP
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

Site HC-CBO2
Condition :3m  Vertical
Mode :LF_Co-location WIFI 2.4G+BLE

Test By :Gary

gpLevel (dBuvim)

FCC_CLASS_B_QP

30 100 2000 300 400, 500. 600,
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuv/m d8 dBuv d8
1 137.628 19.83 43.50 -23.67 23.45 -3.62 QP
2 295.986 21.16 46.00 -24.84 23.24 -2.88 QP
3 450.380 40.75 46.00 -5.25 38.56 2.19 QP
4 600.755 30.40  46.00 -15.68 25.05 5.35 QP
5 817.636 32.80  46.00 -13.20 24.00 8.89 QP
6 946.654 33.40 46.00 -12.68 22.73 10.67 QF

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

1. Level = Read Level # Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

to comply with AVG limit.
5. The other emission levels were very low against the limit.

. The peak result complies with AVG limit, AVG result is deemed

700. 800, 900. 1000

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
site :HC-CBO2 site :HC-CBO2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :Co-location WIFI 2.4G+BLE Mode :Co-location WIFI 2.4G+BLE
Test By  :Gary Test By  :Gary
Level (dBuVim) Level (dBuVim)
113.8| 113.8)
97.5 97.5|
@3 FCC_15.247_PK_HF 813 FCC_151247_PK_HF
65 s 650
FCC_15.247_AV_HF 4 FCC_15.247_AV_HF
483 489
32.5| 32.5|
16.3| 16.3|
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuY/m  dBuV/m d8 dBuv d8 Mz dBuV/m  dBuV/m 8 dBuv a8
1 4sed.eee  43.01 7468  -36.99  57.76  -14.75  Peak 1 gsed.e0  42.41 7486 -31.59  57.16  -14.75  Peak
2 4sas.00  48.88  74.60  -25.12  63.48  -14.60  Peak 2 4sa4.e00  46.37  74.08  -27.63  60.97  -14.68  Peak
3 7206.000  47.68 74.60  -26.32  55.67  -7.99  Peak 3 7206.000  46.47  74.00  -27.53 5446  -7.99  Peak
4 7266.880  45.57  54.80  -8.43  53.58  -7.93  Aversge 4 7266.080  53.98  74.8  -20.62  61.91  -7.93  Pesk
5 7266.080  59.26  74.68  -14.74  67.19  -7.93  Peak 5 9608.008  50.67  74.00  -23.93  54.63  -4.5  Peak
6 96es.e0e  49.48 7400  -24.5  54.84  -4.56  Peak 6 o68s.e00  50.42  74.80  -23.58  54.82  -4.48  Peak
7 963.080 5.6  74.68  -23.14  55.26  -4.40  Peak
Note:
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

. The other emission levels were very low against the limit.

w
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2. WiFi 5 GHz + Bluetooth
30 MHz ~ 1 GHz:

site :HC-CBO2 site :HC-C8B2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :LF_Co-location WIFL 5G+BLE Mode :LF_Co-location WIFI SG+BLE
Test By :Gary Test By :Gary
2 Level (dBuvim) o Level (dBuvim)
700 704)
60.0| 60.0|
FCC_CLASS_B_QP FCC_CLASS_B_QP
50.0| 50.0|
40.0| J— 40.0] LT 3
13 ]
5 5
30.0] 4 300 1
2 a
2
200 1 204) 1
100 104)
30 100 200 300. 400 Seo. oo, 700.  B00.  900. 1000 30 100, 200 300, 400 500  600.  700.  800. 900, 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency Level  Limit Over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 aBuv a8 MHz dBuv/m  dBuV/m a8 aBuv a8
1 84.884  19.34  40.08  -20.66  27.28  -7.86 QP 1 137.835  19.93  43.5¢  -23.57  23.55  -3.62 QP
2 186.615  24.88  43.50  -18.62  29.61  -4.73 QP 2 295.886  20.92  46.0¢  -25.08  23.60  -2.88 QP
3 485.955  23.63  46.00  -22.37  23.09 0.63 QP 3 450.189  40.55  46.00  -5.45  38.36 219 Qp
4 627.224  28.94 46.08  -17.86  23.18 5.76 QP 4 600.155  29.9  46.80  -16.18  24.55 535 Qp
5 798.595  31.54 46.80  -14.46  23.04 8.50 QP 5 817.176  32.43  46.08  -13.57  23.63 8.80 QP
6  932.757  33.39  46.80  -12.61  23.18  10.21 QP 6  946.935  33.98  46.00  -12.18  23.23  18.67 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels uere very low against the limit.
site :HC-CBO2 Site :HC-CBB2
Condition :3m  Horizontal Condition :3m  Vertical
Mode :Co-location WIFI 5G+BLE Mode :Co-location WIFI SG+BLE
Test By  :Gary Test By  :Gary
43gLevel (dBuVim) 450 Level (dBuVim)
113.8| 113.8)
97.5 97.5|
@3 15.407_PK_HF 813 15.407_PK_HE
LU g N Yy o | O S B I muwm_anm e e T
65.0 65.)
FCC_15.407_AV_HF FCC_15.407_AV_HF
48.8) 1 48.8 2
32.5| 32.5|
16.3| 16.3|
1000 4000 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000  4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (Mia) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m d8 dBuv d8 MHz dBuVfm  dBuV/m 8 dBuv 8
1 a4ses.0e0  43.17  74.89  -36.83  57.92  -14.75  Peak 1 4ses.000  42.85  74.08  -31.14  57.61  -14.75  Peak
2 7206.080  47.54  68.20  -20.66  55.53  -7.99  Peak 2 7206.000  46.49  68.26  -21.71  54.48  -7.99  Peak
3 96P8.080  49.07  68.20  -19.13  53.63  -4.56  Peak 3 9608.000  50.36  68.20  -17.84  54.92  -4.56  Peak
4 11550.000  52.35  74.88  -21.65  54.86  -1.71  Peak 4 11550.00  52.34  74.80  -21.66  54.05  -1.71  Peak
5 17325.080  53.16  68.20  -15.84  51.56 1.6 Peak 5 17325.000  53.62  68.28  -14.58  52.82 1.6 Peak
Note: Mote:
1. Level = Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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